40-8982

® @
Important!
Read the entire instruction manual

carefully and make sure that you fully
understand it before you use the
equipment. Keep the manual for future

LOG SAW 1600 W

Viktig information:

Las hela bruksanvisningen noggrant och
forsakra dig om att du har forstatt den
innan du anvander utrustningen. Spara
bruksanvisningen for framtida bruk.

Viktig informasjon:

LOG CRADLE CAPACITY: DIAM 30-140MM Les disse anvisningene neye og forsikre
deg om at du forstar dem, fer du tar
VEDKAP VEDKAPP produktet i bruk. Ta vare pa anvisningene

for seinere bruk.

HYDRAULIHALKOJA WIPPSAGE

Tarkeaa tietoa:

Lue nama ohjeet huolellisesti ja varmista
etta olet ymmartanyt ne, ennen kuin
alat kayttaa laitetta. Sailyta ohjeet
myohempaa tarvetta varten.

Wichtiger Hinweis:

Vor Inbetriebnahme die komplette
Bedienungsanleitung sorgfaltig
durchlesen und aufbewahren.

Ver. 20160210
Original instructions
Bruksanvisning i original

Originalbruksanvisning
Art.no Model Alkuperainen kayttéohje

40-8982 65650 Original Bedienungsanleitung

Suomi NORSK SVENSKA ENGLISH

DEUTSCH






Log Saw

Art.no 40-8982 Model 65650

ENGLISH

Please read the entire instruction manual before using the product and then save it for future reference.
We reserve the right for any errors in text or images and any necessary changes made to technical data.
If you have any questions concerning technical problems please contact our Customer Services.

Safety

General safety instructions for power tool use

Warning: When using this machine all basic safety precautions must be followed to minimise the risk of fire,
electrocution and personal injury. Read these instructions carefully before using the product and keep them for
future reference.

1. Keep the work area tidy.
Cluttered surfaces and benches invite accidents.

2. Take stock of your working environment.
Do not expose the machine to rain. Do not use the machine in moist or wet areas. Keep the working area
well lit. Never operate the machine near flammable liquid or gas.

3. Reduce the risk of electric shocks.
Avoid body contact with earthed objects such as pipes, radiators, ovens or refrigerators.

4. Keep other people at a safe distance.
Do not allow anyone not involved in the work process to touch the machine or its electric cable, especially
children. Keep all bystanders at a distance.

5. Store the machine in a safe place.
When your machines are not in use, keep them in a locked, dry area, away from children.

6. Do not overload the machine.
The tool will work better and safer at the feed rate for which it was intended.

7. Use the correct machine.
Do not try to use small machines to perform jobs requiring more powerful machines. Do not use a machine
for a purpose for which it was not designed, e.g. using a circular saw for lopping branches off trees or cutting
timber.

8. Wear suitable attire.
Do not wear loose-fitting clothing or jewellery; they could be caught in moving parts. Non-slip shoes are
recommended for outdoor work. Wear a hairnet or similar if you have long hair.

9. Always wear safety glasses.
Wear safety glasses. Use a dust mask or dust filter when working in dusty environments.

10.Use dust extractors.
If the machine is equipped with or connected to a dust extractor/collector, make sure that it is turned on and
used correctly.

11.Do not abuse the mains lead.
Do not pull or tug the mains lead when unplugging the machine, grip and pull the plug itself. Make sure that
the mains lead does not come into contact with heat, oil, or sharp edges.

12.Do not overreach.
Make sure that you stand steady and balanced all times.

13.Maintain power tools in top condition.
Make sure that your machine is clean and that any cutting edges are sharp for maximum effect and best
results. Follow the manual’s recommendations regarding lubrication and replacement of accessories. Inspect
the mains lead regularly. If it is damaged it should be replaced by a qualified service technician. Inspect all
leads and cables regularly to check for any damage. Make sure that the machine’s handles and controls are
clean, dry and free from oil, grease etc.

14.Turn the power off.
Push in the emergency stop button and pull the plug out before servicing or changing any blades, drill bits,
cutters or sanding discs.

15.Remove all spanners and repair tools.
Make a habit of checking to make sure that the machine is free of all spanners and tools before turning
the power on.



I
@
—
(©)
P
L

16.Avoid accidental starts.
Do not walk around with your finger on the trigger of a power tool if it is plugged in. Make sure that
the ON/OFF switch is set to OFF before plugging in any power tool.

17.Use the correct extension leads.
If you use extension leads outdoors, only use those designed for outdoor use. Only use extension leads with
thick enough diameter core wires and roll out the whole lead.

18.Use common sense and be careful.
Think before carrying out any task, so that it is carried out safely. Never operate machines when you are
tired, under the influence of medicine etc.

19.Check the following before turning the machine on:

- That all guards and other parts are whole and in working order.
- That moving parts are free and correctly aligned.

- That no moving parts can get caught.

- That there are no visible defects.

- Other factors that could influence work execution.

A safety guard or any other part that is damaged should be repaired by a tradesman or replaced.
Damaged power leads and switches must always be replaced by a tradesman or qualified service centre.
Never operate the machine if you cannot stop or start it comfortably.

20.Use only recommended accessories.
The use of non-recommended accessories could lead to accidents or injuries.

21.Should only be repaired by a qualified technician.
This machine conforms to current safety requirements. Repairs to the machine should only be carried out by
a tradesman using original spares; otherwise the machine could cause an accident or injury.

Specific safety instructions for log saws

e Keep your hands and fingers well away from the blade and use, as always when operating machinery,
your common sense and take care whilst working.

e Make sure that there are no bystanders or pets close to the machine, sharp splinters can be ejected by
the blade with great force.

e Make sure that the blade is fitted the right way round and that the flange nuts of the blade are fully tightened

before use.

Always keep the blade sharp.

Always inspect the blade for damage and cracks before use.

Check that the emergency stop button works.

Always unplug the machine from the power supply before making any adjustments or when you have

stopped work.

e Only use an extension lead with a conductor cross-sectional area of at least 1.5 mmz2 and which is approved
for outdoor use. When using a cable reel, always unwind the cable completely for better cooling and check
the cable and other equipment for damage.

e Never use the log saw in rain or wet conditions.

e Never use the machine if the electrical cable, power switch, safety guard or any other part is damaged;
faulty parts must be replaced by a qualified tradesman.

¢ Note: Check regularly to ensure that all screws and nuts are tight.

e Always use a residual current device (RCD or RCCB) which trips at < 30 mA between the log saw and
the power supply.



wn
)
*
¢}
~+
<
0
<
3
o
o
m

RUU I

19 D> @(

Read the entire manual and save it for future use.

Wear a visor or safety goggles.

Always wear safety goggles or safety glasses with side shield protection when operating

this tool. Normal spectacles only have shock-proof glass and do not offer effective protection
from impacts. Flying particles and objects.

Wear ear protection.
Always wear ear protectors/defenders if the noise level exceeds 85 dB(A).

Wear safety gloves.

Wear protective gloves when handling saw blades, changing blades and operating the machine.

Wear safety footwear.
Wear protective boots or safety shoes with non-slip soles.

Never use the log saw in rain or wet conditions.
Do not expose the machine to rain. Do not use the machine in moist or wet environments.

Warning: Rotating blade.
Keep hands away from the blade when it is rotating; never leave a rotating blade unattended.

Disconnect power when not in use.
Push in the emergency stop button and unplug the machine when you have stopped work and
before servicing or adjusting the machine.

Keep children out of the work area.
Supervise children and pets so that they remain a safe distance away from the machine.

Keep visitors a safe distance away from the work area whilst the machine is in operation.
This log saw is only intended to be operated by one person.

Warning: Risk of electric shock.
Follow all the safety precautions and instructions in the instruction manual.

Failure to follow the safety instructions could result in serious injury or fatality.

ENGLISH



Package contents

The list of contents and assembly instructions refer to the exploded view at the end of this instruction manual,

T
(%2} .
= where all parts are numbered in sequence.
(©)
P
(11}

47.Cradle
10.Support stand with motor and on/off switch/
emergency stop O — M4 x 55 % 4
36.Lower outer blade guard @ O—mO)0® M8x75 X 4
38.Lower inner blade guard
18.Inner (Mmoving) guard O—==00© M8 x 45 ol
45.Wheel assembly M5 x 8 X 4
27.Log stop bar @ )8 M8 x 50 x 1
46.Leg (right) PmO0e M8 x 20 X 2
2. Leg (eft) o M6 x 10 X 4
23.Saw blade O )0 M8 X 25 X 2
4. Log support yoke =00e M6 X 16 x 3
6. Rubber cover for cradle connector (9) @ P—mm000 M6 x 45 X 2
9. Cradle connector M6 X 60 % 1
32.Return spring
49.Handle X 1
26.0uter (moving) guard
- Bag of fasteners A, B, C, D, Eand F
- Instruction manual % 1
The following fasteners for
assembly are in the bag
Note: The number and size of the fasteners can O—=m000® M8 x75 X 2
change if the product is modified. O— = QOQ® M6 x 60 % 1
@ X 2
pEU X 1




Parts
23. Saw blade (inside guard)

10. Support stand with motor and on/off
switch/emergency stop

18, 26. Blade guard

28, 30. Moving guard

47. Cradle

4, Log support yoke

9. Cradle connector with rubber cover (6)
2,46. Legs

45, Wheel assembly

Assembly

Warning: The log saw must not be switched on until it has been completely assembled and all the component
parts have been securely tightened.

Step 1

1. Join the left leg (2) and the right leg (46) to
the motor support (10) using:
- 2 xbolt M8x 75
- 2 x lock nut M8
- 8 x washer M8

2. Mount the on/off switch (16) to the motor
support using 4 x screws M4 x 55.

Note: Rear view of the log saw.

@ f——— M4 X 55 X 4
—m00® M8x75 X 4

ENGLISH



I
@
—
(©)
P
L

Step 2

1.

Step 3
Mount the inner blade guard (18) (the part of
the blade guard closest to the motor):

1.

. Attach the cradle connector (9) (can also

. Make sure that the inner blade guard is

. Fit a washer onto the long bolt (56) and then

Bolt the wheel assembly (45) onto
the right leg (46) using:

- 4 x bolt M8 x 45

- 8 x washer M8

- 4 x lock nut M8

be used as a handle) onto the support

stand using:

- 2 x bolt M8 x 45

- 4 x washer M8

- 2 x lock nut M8

Attach the return spring (32) onto the support
stand (10). Insert the bolt with a flat washer on
into the second hole from the top.

- 1 x bolt M8 x 45

- 2 x washer M8

- 1 x lock nut M8

Fit the bolt attached to the chain (60) in the hole
under the return spring (32).

O—mm0)0® M8 X 45 X7

Fit the 2 short bolts (17) with washers through
the inner blade guard. Pass the bolts through
the elongated holes in the motor support plate
(14), fit washers onto the bolts and fix with
lock nuts.

- 2 x bolt M8 x 20

- 2 x washer M8

- 2 xlock nut M8

centered on the drive shaft, adjust if necessary.

pass it through the front bracket of the inner
blade guard and the upper hole for the return
spring (32) on the support stand. Tighten

the lock nut.

- 1 x bolt M8 x 50

- 2 x washer M8

- 1 x lock nut M8

M8 x 50 X1
M8 x 20 X 2




Step 4
Assemble the cradle:

1. Attach the lower blade guard to the cradle.
- Screw the parts of the lower blade guard
(88 and 36) together using 3 screws
M6 x 16, washers and nuts.
- Screw the assembled lower blade guard
onto the cradle (47) using 2 screws
M6 x 45, washers and nuts and 1 screw
M6 x 60, washer and nut.
2. Fix the handle (49) to the cradle using
2 screws M8 x 25 (50) and lock nuts.
3. Screw the hook arms (40, 42) down using
the countersunk M6 x 10 screws.

ENGLISH

om M6 X 10 X 4
O () O M8 X 25 X 2
OmOO® M6 x 16 X 3

(D) —mm000® M6 x 45 X 2
G—mmm ) 0© M6 X 60 X 1
[

Step 5
1. Install the saw blade and blade guard:
- First fit the inner retaining disc (22) onto
the drive shaft.
- Then fit the saw blade (23) onto the drive
shaft*. Press the saw blade against
the inner retaining disc and hold it in
place. Fit the outer retaining disc (24)
up against the saw blade, screw on
the blade nut (25) and tighten it.

Note: The inner blade retaining disc is
shouldered and has an inner barrel which fits
into the centre hole of the saw blade to ensure
that it is centred.

Make sure that the blade is centred on
the retaining discs and that it rotates in
the correct direction before tightening
the securing nut.

Warning: Use the included blade nut spanner
and locking spanner, and wear safety gloves.

Warning: Be careful when tightening the blade
nut so as not to slip and cut yourself on the blade.

*Note: Install the blade in accordance with
the direction of rotation arrow markings on @
the blade and the blade guard.

o) M5 X 8 X 4
@ O>—mm0)00® M8x75 X2



I
@
—
(©)
P
L

2. Screw the outer blade guard on as shown.

- Fit the outer blade guard (26) onto the inner blade guard.

- Fasten it in place using the four small screws (19) and washers (60).
3. Mount the cradle between the right (46) and left (2) legs.

- Line up the holes in the cradle with the corresponding holes in the legs and pass a M8 x 75 bolt through
from the outside on each side. Place one washer next to the head of the bolt, one between the cradle
and the leg and one next to the nut.

- Remember to place washers between the cradle (47) and the right/left leg during assembly.

Step 6

Attach the moving guard, on the inside of the inner and outer blade guard.

1. Slide the two moving guards (30 and 28) into the slots on the inside of the inner and outer blade guards.
2. The hook arms (40 and 42) on the cradle should then be placed on the inside of the protrusions on
the moving guard. Turn the hook arms as shown in the figure.
3. The moving guard which has an opening with a moving plate should be fitted to the inner blade guard
closest to the motor (see figure).
Note: Make sure that the blade passes cleanly through the gap in the guard without touching. If not, loosen

the screws in the guard and adjust it as necessary.
The motor is fitted with a brake which makes the blade difficult to turn by hand when the motor is switched off.

Step 7
Screw the other bolt (60) in the chain into the hole 0 @
in the cradle.
3 Q
60
Step 10

Attach the bracket (20) holding the moving guards in
place as shown. Use the long bolt with 2 washers
and a lock nut. Do not tighten it too much.

@ —m» ) O® M6 %60 X1

g\gg‘ X1

10



ENGLISH

Attach the cradle connector (9) locking knob.

1. Lock the cradle connector (9) to the cradle using the special nut, washer and the locking knob (48).
2. Push the rubber cover (6) firmly onto the cradle connector.

Step 10

Mount the log support yoke (4) and log stop
bar (27) into the cradle, tighten using the wing

nuts (51, 58). iz

11



16 17 18 60
15
14 = -
13
12
AN
7 8 10 11 X
=
o L 58/ 57 56
55
48 7
=] L
6 \2\4 53
| N
5 @ 7\\ s A\
4 - 50
s 3 49 j 8
3 _ 40 39 3
) 7\\ 48 e 7
m - 52
o 1 47 8 11 46
_m. /@ 59— B 45| 4 43 \ 42 41

HSITDN3

34
35

36

37

12



Preparations

1. Familiarise yourself with the operation of the log saw. Make sure that you can work in an ergonomical
working position and that you can work safely. Ensure that you can reach the emergency stop button.

2. Place the log saw on firm, level surface providing a comfortable working height. Ensure that there is
adequate lighting for the work to be carried out safely.

3. Set the log saw to the desired cutting length.

4. Plug the mains lead into an electrical socket, preferably via an RCD. Take care to position the mains lead
where it will not hinder the work or be damaged by the work with the log saw.

ENGLISH

Emergency stop

The red button is an emergency stop button enabling the log saw to be switched off quickly and easily if necessary.

Using the saw

1. Switch the saw on using the green button and let the blade come up to full speed.

2. Place a log into the cradle so that it will not move whilst it is being cut.

3. Raise the cradle towards the saw blade in a smooth and steady motion.

4. The motor is protected by a thermal overload circuit breaker which cuts power to the no-volt release switch
if the motor becomes too hot. The motor could overheat if the saw is overloaded or used continuously for
a long time. The thermal overload protection will automatically reset after about 10 minutes depending on
the ambient temperature. When the thermal overload protection has reset, the RCD and on/off switch will
work normally again.

Maintenance

Installing and changing the saw blade:

e Always wear gloves when handling the saw blade and formulate a plan of action before beginning.

e Make sure that the contact surfaces between the blade and the retaining discs are clean before beginning assembly.
e Use the included blade nut spanner and locking spanner.

Other maintenance:

e Always unplug the mains lead and wait until the saw blade has come to a complete stop before beginning
any maintenance work. Move the plug well away from the electrical socket so that no-one can plug the saw
in without your knowledge.

Ensure that the mains lead, plug and on/off switch are all in good condition and undamaged.

Clean all the parts of the log saw with a brush and dry rags.

Store the log saw in a dry, clean and non-corrosive location, out of the reach of children.

Check regularly to ensure that all screws and nuts are tight.

The perforated anti-slip grips which prevent the log from rotating in the cradle should also be cleaned
whenever necessary.

Responsible disposal

This symbol indicates that this product should not be disposed of with general household waste.
This applies throughout the entire EU. In order to prevent any harm to the environment or health

hazards caused by incorrect waste disposal, the product must be handed in for recycling so that
the material can be disposed of in a responsible manner. When recycling your product, take it to
your local collection facility or contact the place of purchase. They will ensure that the product is
disposed of in an environmentally sound manner.

Technical specifications

Motor voltage 230 V AC, 50 Hz

Motor power 1600 W, S6 40%, 2850 RPM
Protection class P44

Capacity @ 30-140 mm

Blade 405 x 30 x 3 mm, 40 teeth
Weight 42.6 kg

Sound power level (LwA) 108.6 dB(A)
Sound pressure level (LpA) 95.1 dB(A)

13



<
N
(93]
2
L
>
wn

Vedkap

Art.nr 40-8982 Modell 65650

L&s igenom hela bruksanvisningen fére anvandning och spara den sedan for framtida bruk.
Vi reserverar oss for ev. text- och bildfel samt &ndringar av tekniska data.
Vid tekniska problem eller andra fragor, kontakta var kundtjanst.

Sakerhet

Generella sakerhetsinstruktioner for elektriska apparater

Varning! N&r du anvénder denna maskin ska grundlaggande forsiktighetsétgérder iakttas for att minska risken
for brand, elektrisk stdt och personskada. Las alla dessa instruktioner innan du anvander maskinen och
spara dem.

1. Hall arbetsplatsen ren.
Belamrade ytor och bord inbjuder till olyckor.

2. Ta hansyn till arbetsmiljon.
Utsétt inte maskinen for regn. Anvand inte maskinen i fuktiga eller vata utrymmen. Hall arbetsplatsen val upplyst.
Anvand inte maskinen i narheten av lattantandliga véatskor eller gaser.

3. Undvik elektrisk stot.
Undvik kroppskontakt med jordade féremal som vattenledningar, element, koksspisar och kylskép.

4. Hall andra méanniskor pa avstand.
L&t inga manniskor, speciellt inte barn, som inte deltar i arbetet rdra vid maskinen eller dess skarvsladdar.
Hall dem pa avstand fran arbetsplatsen.

5. Forvara maskinen i ett sékert utrymme.
Nar maskinen inte anvands, forvara den i ett torrt 1ast utrymme utom rackhall for barn.

6. Overbelasta inte maskinen.
Den gér jobbet battre och sékrare med avsedd matningshastighet.

7. Anvand ratt maskin.
Pressa inte sméa maskiner att utfora stora jobb som kraver kraftfullare maskiner. Pressa inte en maskin eller
en tillsats att gora ett arbetsmoment som den inte ar gjord for; anvand t.ex. inte en cirkelsag for att kapa
tradgrenar eller timmer.

8. Bar lamplig kladsel.
Bér inga |6st sittande kl&der eller smycken, de kan fastna i roterande delar. Halks&kra skor rekommenderas
vid arbete utomhus. Bar harnat eller liknande om du har langt har.

9. Baér alltid skyddsglasdgon.
Anvand ocksa dammfilter eller skyddsmask vid dammande arbeten.

10.Anvand utsugningsutrustning.
Om maskinen &r forbered for anslutning av utrustning fér utsugning och uppsamling av damm, se till att
utrustningen ar ansluten och korrekt anvand.

11.Misshandla inte natsladden.
Ryck inte i sladden, utan dra i stickproppen nar du ska ta ut den ur vagguttaget. Se till att natsladden inte
kommer i kontakt med varme, olja eller vassa kanter.

12.Strack dig inte for langt.
Se till att du hela tiden stér sakert med god balans.

13.Hall maskinen i trim.
Se till att den &r ren och eggarna vassa for optimal effekt och ett sékert resultat. Folj manualens rekommen-
dationer for ev. smdrjning och byte av tillbehdr. Kontrollera natsladden regelbundet. Om den ar skadad ska
den bytas av en kvalificerad servicetekniker. Syna alla skarvsladdar regeloundet sé att de inte &r skadade.
Se till att maskinens handtag och reglage ar torra, rena och helt fria fran olja, fett etc.

14.8la av strommen.
Tryck in nédstopp och dra ur stickproppen fére service och vid byte av tillbehdr som hyvelstél, borrar, stél,
slipband eller blad.

15.Ta bort alla nycklar och serviceverktyg.
Gor det till en vana att kontrollera att alla nycklar och serviceverktyg ar borttagna fran maskinen innan du sléar
pa strommen.

14



16.Undvik oavsiktlig start.
Bar inte en maskin med ett finger pa strombrytaren/avtryckaren om sladden sitter i ett uttag. Se till att strom-
brytaren star pa OFF nér du séatter i stickproppen.

17.Anvand réatt skarvsladdar.
Om du anvander skarvsladdar utomhus, anvand endast de som ar avsedda for utomhusbruk. Anvand skarv-
sladdar med tillrécklig ledararea och rulla ut hela sladden.

18.Anvand sunt fornuft och var forsiktig.
Tank efter innan du utfor ett arbetsmoment, sa att du kan utfora det pa ett sakert satt. Anvand inte maskinen
nar du &r trott, paverkad av mediciner etc.

19.Kontrollera féljande innan du startar maskinen:

- Att alla skydd och 6vriga delar ar oskadade och fyller sin funktion.
- Att rérliga delar kan rotera fritt och ar ratt inriktade.

- Attinga rorliga delar kan fastna.

- Att ingen defekt har uppstatt.

- Andra omstandigheter som kan paverka arbetets utforande.

Ett skydd eller ndgon annan del som skadats ska repareras fackméssigt eller bytas ut. Skadade néatsladdar
och stréombrytare ska alltid bytas ut av tillverkaren eller dess servicestélle. Anvand aldrig maskinen om du inte
kan stanga av eller starta den pa ett betryggande sétt.

20.Anvand rekommenderade tillbehor.
Anvandning av inte rekommenderade tillbehor kan valla olyckor eller personskada.

21.Repareras endast av kvalificerad tekniker.
Maskinen 6verensstammer med gallande sékerhetskrav. Reparationer av maskinen ska alltid utféras av fackman,
med originalreservdelar, annars kan maskinen vélla olyckor eller personskada.

SVENSKA

Sarskilda sakerhetsregler for vedkap

e Hall hander och fingrar pa sakert avstand fran klingan och anvand, som alltid vid arbete med maskiner, ditt
sunda férnuft och var férsiktig nar du jobbar.

e Se till att inte manniskor och djur uppehéller sig i nérheten av vedkapen, vassa traflisor kan flyga omkring

med stor kraft.

Kontrollera att klingan gar at ratt hall, och att klingans flansar och mutter &r atdragna.

Hall alltid klingan vass.

Kontrollera alltid att klingan ar felfri och utan sprickor innan vedkapen startas.

Kontrollera att nddstoppet fungerar.

Dra alltid ut natsladdens stickpropp ur eluttaget vid service och uppehéll i arbetet.

Anvand endast skarvsladdar med ledararea min. 1,5 mm? som &r avsedda for utomhusbruk, linda ut hela

sladden for battre kylning och titta samtidigt efter skador pa sladd och &vrig utrustning.

Anvand aldrig vedkapen i regn eller extremt fuktig vaderlek.

¢ Anvéand aldrig vedkapen om elkabel, strombrytare, skydd eller ndgon annan del ar skadad, defekt del ska
bytas av fackman.

¢ Obs! Kontrollera regelbundet att alla skruvar och muttrar &r atdragna.

e Anslut alltid vedkapen via en jordfelsbrytare som |6ser ut vid < 30 mA felstrom.

15



<
N4
n
=z
[
>
wn

@
O
O

Sakerhetssymboler

19 D> @(

L&s hela bruksanvisningen och spara den for framtida bruk.

Anvand visir eller skyddsglasdgon.
Bér alltid skyddsglaségon med sidoskydd vid arbete med vedkapen, vanliga glasdgon har bara
stétsékra glas, de ar inga skyddsglasdgon. Vassa flisor kan flyga omkring.

Anvand hérselskydd.
Anvand alltid horselskydd om ljudnivan overstiger 85 dB(A).

Anvand handskar.
Anvand handskar vid klingbyte, all hantering av klingan och arbete med vedkapen.

Anvand skyddsskor.
Anvand skyddsskor med halksaker sula.

Anvand aldrig vedkapen i regn eller extremt fuktig vaderlek.
Utsétt inte vedkapen for regn. Anvand inte vedkapen i fuktiga eller vata utrymmen.

Varning for roterande klinga.
Hall aldrig hédnderna i narheten av klingan nér den roterar, 1t den stanna helt innan du
lamnar vedkapen.

Dra ur stickproppen.
Tryck in nddstopp och dra ur stickproppen néar arbetet avslutas och fére service och justering
av vedkapen.

Lat inga barn uppehalla sig pa arbetsplatsen.
Hall uppsikt dver barn och husdjur sa att de inte kommer néra vedkapen.

Lat inga andra personer uppehalla sig vid vedkapen nar du arbetar med den.
Vedkapen ar endast avsedd for att mandvreras av en person.

Varning for hdgspanning.
Folj alla s&kerhetsregler och anvisningar i bruksanvisningen.

Risk for allvarlig personskada eller dédsfall om inte alla skerhetsregler och anvisningar foljs.

16



Forpackningen innehaller

Innehallsférteckningen och monteringsanvisningen hanvisar till sprangskissen i slutet av bruksanvisningen, dér
har alla detaljer I6pande numrering.

SVENSKA

47 Vagga
10.Stativ m. motor och strémbrytare/nédstopp

36.Nedre yttre klingskydd ——— M4 % 55 X 4
38.Nedre inre klingskydd @ O—mm)0® M8x75 X 4
18.Inre skyddskapa (med rorligt skydd) ‘
45.Hjul m. faste O-—m=006 M8 x 45 X7
27 Langdinstalining ~ M5x8 x4
46.Ben (hoger) @ Qom0 M8 x 50 X1
2. Ben (vénster) @M@ M8 x 20 X2
23.5agklinga o M6 X 10 X 4
4. Vedstod O ) O M8 x 25 X 2
6. Gummiskydd till lasningen (9) om00e M6 X 16 X 3
9. Lésning fér vagga @ O—mm00® M6 X 45 )
32.Returfjader M6 X 60 X 1
49.Handtag
26.Yttre skyddsképa (med rorligt skydd) % 1
- Monteringsdetaljer i pase A, B, C, D, E och F
- Bruksanvisning
X 1
Monteringsdetaljer
Obs! Monteringsdetaljernas antal och dimension kan
andras om produkten férandras.
O—mmQ00® M8 x75 X 2
O— mmwQ@® M6 x60 X 1
@ X 2
uEt x1

17



<
N4
wn
=z
[
>
wn

Benamningar

28. Sagklinga (inom skyddet)

10. Stativ m. motor och
strombrytare/nddstopp

18, 26. Skyddskapa

28, 30. Rorligt skydd

47. Vagga

4, Vedstod

9. Lasning for vagga m. gummiskydd (6)
2,46. Ben

45, Hjul m. faste

Montering

Varning! Vedkapen fér inte startas innan alla delar ar ratt monterade och atdragna.

Steg 1

1. Montera vanster ben (2) och hdger ben (46)
pa stativet (10) med:
2 x bult M8 x 75
2 x lasmutter M8
8 x brickor M8
2. Montera strémbrytaren (16) med 4 x skruv
M4 x 55.

Obs! Bilden visar baksidan av vedkapen.

@ O m— M4 x 55 X 4
OG—mm00® M8x75 X 4

18



Steg 2

1.

Montera hjul (med faste) (45) pa det hogra
benet (46) med:

- 4 xbult M8 x 45

- 8 x bricka M8

- 4 x lasmutter M8

. Montera lasningen for vaggan (9) (anvands

ocksa som handtag vid forflyttning) pa
stativet med:

- 2xbult M8 x 45

- 4 x bricka M8

- 2 x lasmutter M8

Montera returfiadern (32) péa stativet (10).
Satt i bulten med planbricka i det andra hélet
uppifran.

- 1 xbultM8x45

- 2 x bricka M8

- 1 x ldsmutter M8

Montera den ena bulten som sitter fast

i kattingen (60) i halet under returfiadern (32).

SVENSKA

O—mm0)0® M8 X 45 X7

Steg 3
Montera den inre skyddskapan (18) (den del av
skyddskapan som sitter ndrmast motorn):

1.

Placera de 2 korta bultarna (17) med brickor
genom den inre skyddskapan. Passa in bultarna
genom de ovala halen i motorns fastplatta (14),
placera brickor pa bultarna och dra &t lasmuttrarna.
- 2 xbult M8 x 20

- 2 x bricka M8

- 2 x lasmutter M8

Kontrollera att den inre skyddskapans hal centrerar
runt motoraxeln, justera vid behov.

Tryck in den langa bulten (56) med bricka genom
det framre fastet pa den inre skyddskéapan och
igenom det Ovre fasthalet for returfiadern (32)
pa stativet. Dra at lasmuttern.

- 1 x bult M8 x 50

- 2 x bricka M8

- 1 x lasmutter M8

M8 x 50 X1
M8 x 20 X 2



<
v
(V)]
pd
Ll
>
(V)]

Steg 4
Montera vaggans delar:

1. Montera den nedre skyddsképan pa vaggan.

- Skruva ihop den nedre skyddskapans
delar (38 och 36) med 3 skruvar, brickor
och muttrar M6 x 16.

- Skruva fast den hopsatta nedre skydds-
képan pa vaggan (47) med 2 skruvar,
brickor och muttrar M6 x 45, och 1 skruy,
bricka och mutter M6 x 60.

2. Montera handtaget (49) pa vaggan med

2 skruvar och lasmuttrar M8 x 25 (50).

3. Skruva fast byglarna (40, 42) med de for-

sankta skruvarna, M6 x 10.

Steg 5

1. Montera sagklinga och skyddskapa:

- Placera férst den inre klingflansen (22)
pa motoraxeln.

- Placera sedan s&gklingan (23) pa motor-
axeln*. Tryck fast ségklingan pa den inre
klingflansen och héll fast. Placera sedan
den yttre klingflansen (24) utanfor ség-
klingan, skruva fast klingmuttern (25) och
dra at den.

Obs! Den inre klingflansen har en ansats som
passar in i klingans centrumhal (ingen 16s
bussning behovs).

Se till att klingan centrerar pé klingflansarna och
att den roterar at ratt hall innan du drar at!
Varning! Anvand bifogad klingnyckel och
mothall, anvand skyddshandskar.

Varning! Tank efter hur du ska géra nér du drar
at s& att du inte slinter och skadar handleder
eller fingrar!

*Obs! Sagklingan ska monteras enligt rotations-
pilarna pé sagklingan och pa skyddet.

om M6 X 10
O ) O M8 x 25
OmO0® M6 X 16

(D) —mm000® M6 X 45
O—mmm 0 OO M6 X 60
(

X 4
X 2
X 3
X 2
X 1

(©) =0

M5 X 8
@ O—m000® MS x75

20




2. Skruva fast den yttre skyddskéapan.
- Tryck fast den yttre skyddskapan (26) pa den inre skyddskapan.
- Skruva fast den med de fyra sma skruvarna (19) och brickor (60).
3. Montera vaggan mellan hdger (46) och vanster ben (2).
- Passa in vaggans hal mot hélen i respektive ben och tryck igenom en M8 x 75 fran utsidan pé varje sida.
En bricka under bultskallen, en bricka mellan vagga och ben och bricka och lasmutter langst in.
- Kom ihag att placera brickor mellan vagga (47) och hoger/vanster fot vid monteringen!

Steg 6

Montera de rorliga skydden pa insidan av den inre och den yttre skyddskapan

SVENSKA

1. Forin de bada rorliga skydden (30 och 28) i sparen pa insidan av de inre och yttre skyddsképorna.

2. Byglarna (40 och 42) pa vaggan ska sedan placeras innanfor de utvikta delarna av de rorliga skydden.
Vand byglarna som bilden visar.

3. lden inre skyddskapan (p& motorsidan) ska det rorliga skyddet som har en 6ppning med en rorlig plat monteras.

Obs! Kontrollera att klingan gér runt utan att ta i skyddet, lossa den inre skyddskapans féastskruvar (17) och
justera vid behov!
Motorn har en broms som ligger at sa att det gar tungt att dra runt sagklingan nar motorn ar avstangd.

Steg 7
Skruva fast kedjans andra bult (60) i hélet i vaggan.

Steg 8

Montera spérren (20) som héller kvar de rérliga
skydden. Anvand den langa bulten med 2 brickor
och lasmutter. Dra inte at for hart.

@ O—mm» ) O® M6 x 60 X 1

g\gg\ X 1

21



<
N4
n
=z
[
>
wn

Montera lasningen (9) som laser fast vaggan.

1. Skruva fast lasningen for vaggan (9) med specialmutter, bricka och lasvred (48).
2. Tryck fast gummiskyddet (6) pa lasningen.

Steg 10 ‘\\

— \
Montera vedstddet (4) och langdstoppet (27) pa ‘mﬁ\;i' —

vaggan, dra &t med vingskruven (51, 58). ‘!:.

22



VISNINS

Sprangskiss

16 17 18 60
15
14 = —
13
12
AN
11 .
=]
L 58/ 51 56 27 M
55 ~N
ve 7
|\\I\\4 53
. | o 34
7\\\ 51 A\ 35
- 50 36
| 49 j 40 39\ 38 37
7\\ 48 = 7
- 52
47 8 11 46

59— 8 ] 44 43 \ 42 41



<
N4
n
=z
[
>
wn

Forberedelser

1. Gor Klart f6r dig hur vedkapen fungerar. Se till att du kan ha en ergonomisk arbetsstallning samt att du kan
arbeta riskfritt. Kontrollera att du nar nédstoppet.

2. Placera vedkapen péa en plan och stabil arbetsyta med lagom arbetshéjd, ordna god belysning.

3. Stéllin énskad kaplangd.

4. Anslut elkabeln till ett eluttag, helst via jordfelsbrytare, tank pa att dra kabeln s& att den inte kan skadas vid
arbete med vedkapen.

Nodstopp

Den rdda knappen pa strombrytaren anvands som nddstopp, sé att du snabbt kan stoppa vedkapen vid behov!

Borja arbeta med vedkapen

1. Starta motorn med den grona startknappen och lat den g& upp i fullt varv.

2. Lagg tradstammen i vaggan sa att den ligger stabilt.

3. Tryck vaggan mot klingan i en jamn rorelse.

4. Motorn har ett motorskydd som bryter strommen till nollspanningsutiésaren om motorn blir 6verhettad.
Detta kan ske vid Overbelastning av vedkapen eller efter l1ang tids arbete. Motorskyddet aterstéalls automatiskt
efter ca 10 min beroende pa omgivningens temperatur. Motorskyddet har aterstéllts da nollspanningsbrytaren/
startknappen fungerar normailt.

Underhall

Montering och demontering av klinga:

e Anvand alltid handskar vid hantering av sagklingan, ténk efter hur du ska géra innan du borjar!
¢ Se till anliggningsytorna péa klinga och klingflansar ar rena fére montering.
e Anvand medfoliande klingnyckel och mothall.

Ovrigt underhail:

e Dra alltid ur natsladdens stickpropp och lat klingan stanna helt innan underhallsarbete pabdrjas. Tank pa att
ta bort kabeln fran uttagets narhet sa att ingen annan kan satta i kontakten i uttaget.

Kontrollera att elkabel, kontakter och strémbrytare ar i god kondition och utan skador.

Rengdr vedkapens alla delar med borste och torra trasor.

Forvara maskinen i en torr, ren och icke korrosiv miljo, utom rackhall for barn.

Kontrollera regelbundet att alla skruvar och muttrar &r atdragna.

Gor ren de smé "gélarna” i vaggan vid behov, de forhindrar att klingan far tradstammen att roteral

Avfallshantering

Denna symbol innebéar att produkten inte far kastas tillsammans med annat hushallsavfall.

Detta galler inom hela EU. For att forebygga eventuell skada pa miljé och halsa, orsakad

av felaktig avfallshantering, ska produkten lamnas till tervinning sé att materialet kan tas
omhand pa ett ansvarsfullt s&tt. Nar du lamnar produkten till &tervinning, anvand dig av de
returhanteringssystem som finns dér du befinner dig eller kontakta inkdpsstéllet. De kan se till att
produkten tas om hand pé ett for miljon tillfredstallande satt.

Teknisk specifikation

Motor 230V AC, 50 Hz

Effekt 1600 W, S6 40 %, 2850 RPM
Kapslingsklass P54

Kapacitet, kapdiameter © 30-140 mm

Klinga 405 x 30 x 3 mm, 40 tander
Vikt 42,6 kg

Ljudeffekt (LwA) 108,6 dB(A)

Ljudtrycksniva (LpA) 95,1 dB(A)

24



Vedkappsag

Art.nr. 40-8982 Modell 65650

Les brukerveiledningen grundig for produktet tas i bruk og ta vare pa den for framtidig bruk.
Vi reserverer oss mot ev. feil i tekst og bilde, samt forandringer av tekniske data.
Ved tekniske problemer eller andre spersmal, ta kontakt med véart kundesenter.

Sikkerhet

Generelle sikkerhetsinstruksjoner for elektriske maskiner og apparater

Advarsel! Ved bruk av kappsagen ma det tas hensyn til grunnleggende vernetiltak. Dette for & redusere faren for
brann, elektrisk stot og personskader. Les alle instruksjonene i denne bruksanvisningen for produktet tas i bruk.
Spar bruksanvisningen sammen med produktet.

1. Hold arbeidsplassen ren og ryddig.
Uorden pé gulv, arbeidsbord etc. kan forérsake ulykker.

2. Ta hensyn til arbeidsmiljoet.
Ikke utsett maskinen for regn. Bruk ikke maskinen i fuktige eller vate omgivelser. Hold arbeidsplassen godt
opplyst. Bruk ikke verktayet neer lettantennelige vaesker eller gasser.

3. Unnga elektrisk stet.
Unngéa kroppskontakt med jordede gjenstander som vannrer, ovner, komfyrer, kjoleskap etc.

4. Hold andre personer pa god avstand.
Ikke la andre personer, spesielt ikke barn, som ikke deltar i arbeidet fa rore verktoyet eller dens ledninger.
Hold dem pé god avstand fra arbeidsplassen.

5. Oppbevar maskinene pa en sikker plass.
Nar verktoyet ikke er i bruk mé det oppbevares tort, i et last rom og utenfor barns rekkevidde.

6. Overbelast ikke maskinen.
Den gjer jobben bedre og sikrere med normal mating, sa ikke press den.

7. Bruk riktig verktoy.
Press ikke smé maskiner til & utfore jobb som krever maskiner med storre kapasitet. Press ikke maskinen il
a utfore arbeid som den ikke er beregnet for.

8. Bruk fornuftige klaer.
Bruk ikke lgstsittende klaer, smykker etc. De kan feste seg i roterende deler. Bruk sklisikkert fotteoy ved arbeider
utenders. Bruk harnett eller tilsvarende, hvis du har langt hér.

9. Benytt alltid vernebriller.
Bruk vernebriller. Bruk ogsa stavmaske etc. ved stavende arbeider.

10.Bruk utstyr for & suge ut stov etc.
Dersom maskinen er utstyrt med uttak til stevsuging og oppsamler av stev, sa bruk det.

11.Pase at ikke stremledningen skades.
Trekk ikke i ledningen, men i stopselet nar stremledning skal kobles fra stramnettet. Pase at stremledningen
ikke kommer i kontakt med varme, olje, skarpe kanter eller annet som kan skade den.

12.Strekk deg ikke sé langt at du ikke stér stedig.
Pass pa at du hele tiden stér stabilt og har god balanse i kroppen.

13.Vedlikehold maskinen.
Pase at den er ren og eggen skarp, for optimal effekt og et sikkert resultat. Felg manualens anbefalinger for
smaring, skifte av tilbeher etc. Kontroller stramledningen regelmessig. Hvis den er skadet skal den byttes ut
av en kyndig servicetekniker. Sjekk alle skjoteledninger regelmessig og pass pé at de ikke har skader. Pése at
maskinens/verktayets handtak og brytere er tarre, rene og helt fri for olje, fett etc.

14.Skru av strammen.
Trekk ut stepslet og trykk inn ne@dstopp-bryteren for service, og ved bytte av tilbeher som hevelstal, bor,
skjeer, slipeband eller blad.

15.Fjern alle ngkler og serviceverktay.
Gjor det til en vane & kontrollere at alle nakler og serviceverktoy er fiernet fra maskinen for stremmen kobles til.

25



16.Unngé uansket oppstart.
Beer ikke et verktay med en finger pa strembryteren hvis ledningen er plugget til et stremuttak. Pase at
strembryteren star pa OFF nar stepslet plugges til stramnettet.

17 .Bruk riktige skjgteledninger.
Dersom man benytter skjateledning utenders, skal den veere godkjent for utenders bruk. Bruk skjeteledninger
med tilstrekkelig lengde, rull ut hele ledningen.

18.Bruk sunn fornuft, og veer forsiktig.
Tenk deg om fer du utferer en arbeidsoperasjon, sa du kan utfere det pa en sikker méte! Bruk ikke maskinen/
verktayet nar du er sliten, trett, pavirket av medisiner etc.

19.Kontroller felgende for du starter maskinen:

- At all beskyttelse og evrige deler er uskadet, og fyller sine funksjoner.
- At bevegelige deler kan rotere fritt og er riktig innstilt.
- Atingen bevegelige deler kan sette seg fast.
- Atingen defekt har oppstatt.
- Andre omstendigheter som kan pavirke utfarelsen av arbeidet.
Verneutstyr og annet som er skadet skal repareres/skiftes ut av kyndig fagperson. Skadede stremledninger
og strembrytere skal alltid byttes ut av fagmann. Bruk aldri maskinen hvis du ikke kan stoppe eller starte den
péa en betryggende mate.
20.Bruk anbefalt tilbeheor.
Bruk ikke tilbehar som ikke er anbefalt av produsent da det kan fere til ulykker eller personskader.
21.Repareres kun av kvalifisert tekniker.
Maskinen folger gjeldende sikkerhetskrav. Reparasjoner av maskinen skal alltid utferes av fagmann, med
originale reservedeler, ellers kan den forarsake ulykker eller risiko for personskade.

Spesielle sikkerhetsregler for vedkappsag

¢ Hold hender og fingre pa sikker avstand fra klingen, og bruk, som vanlig ved slikt arbeid, sunn fornuft og vaer
forsiktig.

e Pass pé at ingen uvedkommende, mennesker eller dyr, oppholder seg i naerheten av maskinen. Spisse trefliser

kan fyke omkring i stor fart og fere til skader.

Kontroller at klingen gér riktig vei, og at klingens flenser og mutre er trukket godt til.

Hold alltid klingen skarp.

Kontroller alltid at klingen er feilfri og uten sprekker for maskinen startes.

Kontroller at nedstoppen virker.

Trekk alltid stepslet ut fra stromuttaket for service og vedlikehold av produktet.

Bruk kun skjgteledning pa min. 1,5 mm?2 og som er beregnet pa bruk utenders. Trekk ut hele ledningen for

bedre avkjeling og se samtidig etter skader pa ledning og @vrig utstyr.

Bruk ikke kappsagen i regn eller ekstremt fuktig veer.

e Bruk ikke maskinen hvis stramledning, strembryter, beskyttelse eller andre deler er skadet. Defekte deler skal
skiftes av fagperson.

e Obs! Kontroller regelmessig at alle skruer og mutre er ordentlig skrudd til.

e Vedkappsagen skal kobles til stram via en jordfeilbryter som lgses ut ved < 30 mA feil.

26



v

RUU I

19 D> @(

kkerhetssymboler

Les hele bruksanvisningen og ta vare pa den for framtidig bruk.

Bruk vernebriller eller visir.
Bruk alltid vernebriller med sidebeskyttelser. Vanlige briller kan ha stetsikre glass, men de kan
ikke fungere som vernebriller. Spisse trefliser kan fyke omkring.

Bruk herselsvern.
Bruk alltid harselsvern nar lydnivaet overstiger 85 dB(A).

Bruk arbeidshansker.
Bruk hansker ved skifte av klinge, all annen handtering av klingen og jobbing med maskinen.

Bruk vernesko.
Bruk vernesko med sklisikre séler.

Bruk ikke kappsagen i regn eller ekstremt fuktig veer.
Ikke utsett maskinen for regn. Bruk ikke maskinen nar det er vatt eller sveert fuktig.

Pass opp for roterende klinge.
Hold aldri hendene neer klingen nér den roterer. La den stoppe helt for du forlater maskinen.

Trekk ut stopselet.
Trekk inn nedstoppen og trekk ut stapselet nar arbeidet er fullfert, og for service og vedlikehold
pa maskinen.

Hold barn unna arbeidsplassen.
Pass pé sé ikke barn og husdyr kommer for naer maskinen.

Ikke tillat noen personer oppholder seg ved maskinen nér du arbeider med den.
Vedkappsagen er kun beregnet for bruk av en person.

Advarsel: hayspenning.
Folg alle sikkerhetsregler og anvisninger i bruksanvisningen.

Det er fare for alvorlig personskade, og til og med dadsfall, hvis ikke sikkerhetsinstrukser folges.

27




Forpakningen inneholder

Innholdsfortegnelsen og monteringsanvisningen viser til sprengskissen som er vist lengre bak i bruksanvisningen.
Der er ogsa alle detaliene nummerert.

47 Nugge
10.Stativ med motor og strembryter/nadstopp

36.Nedre, ytre sagbladbeskyttelse ——— M4 % 55 X 4
38.Nedre indre sagbladbeskyttelse @ O—mO)0® M8x75 X 4
18.1 kyttel ksel l kyt-
8 tndre beskyttelsesdeksel med bevegelig beskyt =006 M8 X 45 % 7
else
45.Hjul med feste od M5 x 8 X 4
27.Lengdeinnstilling @ () 0)@ M8 x 50 X1
46.Ben (hoyre) Cmeoe M8 X 20 X 2
2. Ben (venstre) o M6 X 10 X 4
23.Sagblad O ) O M8 x 25 X 2
4. Vedst@?fte o o000 M6 X 16 X 3
6. G:Jrhmlbeskyttelse til lasingen (9) @ 3 096 M6 X 45 X 2
9. Lasing for vugge M6 X 60 % 1
32.Returfjeer
49.Handtak X 1
26.Ytre beskyttelsesdeksel med bevegelig beskyttelse
e Pose med monteringsdetalier A, B, C, D, Eog F
e Brukerveiledning X 1
Monteringsdetaljene er i posen
som inneholder felgende
\ ) \
Obs! Dersom produktet endres kan det skje endringer 000® msx75 X2
i antall og dimensjoner p& monteringsdetaljene. O— e QO® M6 x60 X 1
® <2
g\gg‘ X1

28



Benevninger
23. Sagblad (inni beskyttelsen)

10. Stativ med motor og
strem/nedstopp-bryter

18, 26. Beskyttelsesdeksel

28, 30. Bevegelig beskyttelse
47. Vugge
4. Vedstotte
9. Lasing for vugge

m. gummibeskyttelse (6)
2,46. Ben
45, Hijul
Montering

Advarsel! Kappsagen mé ikke startes for alle deler er pamontert og skruer trukket til.

Trinn 1

1. Hoyre bein (46) og venstre bein (2) monteres
til stativet (10). Felgende skruedetaljer méa
brukes til monteringen:

- 2 xbolt M8 x 75
- 2 x lasemutter M8
- 8 x skiver M8

2. Monter strembryteren (16) med 4 x skrue

M4 x 55.

Obs! Bildet viser baksiden av kappsagen.

@ O m— M4 x 55 X 4
OG—mm00® M8x75 X 4

29



Trinn 2

1.

Monter hjul (med feste) (45) pa det hayre beinet
(46) med:

- 4 x bolt M8 x 45

- 8 x skive M8

- 4 x lasemutter M8

. Monter lasingen for vuggen (9) (benyttes

ogsé som handtak ved flytting av sagen) pa
stativet med:

- 2 x bolt M8 x 45

- 4 x skive M8

- 2 x lasemutter M8

Monter returfieeren (32) til stativet (10). Plasser bolten
0g planskiven i det andre hullet ovenfra.

- 1 x bolt M8 x 45

- 2 x skive M8

- 1 x lasemutter M8

Monter den ene bolten som sitter i kjettingen
(60) i hullet under returfjeeren (32).

O—mm0)0® M8 X 45 X7

Trinn 3

Monter det indre beskyttelsesdekselet (18)
(den delen av dekselet som sitter naermest motoren):

1.

2.

Plasser de 2 korte boltene (17) med skivene
gjennom det innvendige dekselet.

Bolten plasseres i de ovale hullene i motorens
festeplate (14). Sett skivene pé plass og trekk til
ldsemutrene.

- 2 x bolt M8 x 20

- 2 x skive M8

- 2 x lasemutter M8

Kontroller at det indre beskyttelsesdekselets
hull er sentrert rundt motorakselen og juster
ved behov.

Trykk den lange bolten (56) inn med skiven
giennom det fremre festet pa det indre
beskyttelsesdekselet og giennom det avre
festehullet til returfjseren (32) pa stativet.
Trekk til lasemutteren.

- 1 x bolt M8 x 50

- 2 x skive M8

- 1 x lasemutter M8

M8 x 50 X1
M8 x 20 X 2

30



Trinn 4
Monter vuggen:

1. Monter det nedre beskyttelsesdekselet til
vuggen.

e Skru sammen det nedre beskyttelses-
dekselets deler (38 og 36) med 3 skruer,
skiver og mutre M6 x 16.

e Fest det ferdig monterte dekselet pa vuggen
(47) med 2 skruer, skiver og mutre M6 x 45
0g en skrue, skive og mutter M6 x 60.

2. Monter handtaket (49) til vuggen med
2 skruer og lasemutre M8 x 25 (50).

3. Fest baylene (40, 42) med de forsenkede
skruene, M6 x 10.

Trinn 5

1. Monter sagbladet og beskyttelsesdekselet:

- Plasser ferst den indre klingeflensen (22)
pa motorakselen.

- Plasser deretter sagblad (23) p& motor-
akselen*. Trykk sageklingen fast pa den
indre klingeflensen og hold fast. Plasser
deretter den ytre klingeflensen (24) uten-
for sageklingen, fest klingemutteren (25)
og trekk til.

Obs! Den indre klingflensen har en ansats som
passer til klingens sentrumshull (det trengs
ingen lgs bussning). Pase at klingen sentreres
pa klingflensen og at den roterer i riktig retning
for du trekker till

Advarsel! Bruk den medfelgende klingenakkelen
og motholdet. Bruk arbeidshansker.

Advarsel! Tenk pa hvordan du drar til, sé du
ikke skader handledd eller fingre!

*Obs! Monter sagblad slik at rotasjonsretningen
pa bladet stemmer med merkingen i dekselet.

om M6 X 10
O ) O M8 x 25
OmO0® M6 X 16

(D) —mm000® M6 X 45
O—mmm 0 OO M6 X 60
(

X 4
X 2
X 3
X 2
X 1

() =@ M5 x 8
@ O—m000® MS x75

31




2. Det ytre dekselet festes som vist pa bildet

- Fest det ytre dekselet (26) til det indre.

- Fest med de fire sma skruene (19) og skivene (60).
3. Monter vuggen mellom heyre (46) og venstre bein (2).

- Pass pé at hullene pa vuggen passer til hullene pé beina. Beina festes med bolten M8 x 75 som settes i fra
utsiden pa hver side. Monter bolten med en skive under hodet pa bolten, en mellom vuggen og beina,
og en lasemutter lengst inne.

- Husk & plassere skiver mellom vuggen (47) og heyre/venstre fot ved monteringen!

Trinn 6
Monter de bevegelige beskyttelsene, pa innsiden av indre og ytre deksel.

1. For de bevegelige beskyttelsene (30 og 28) inn i sporene pa innsiden av de indre og ytre dekslene.

2. Boylene (40 og 42) pa vuggen skal deretter plasseres innenfor de utfoldete delene av de bevegelige
dekslene. Vend boylene som vist péa bildet.

3. | det innerste dekselet (pa motorsiden) skal man montere den bevegelige delen som har en &pning og
en bevegelig del (se bildet).

Obs! Kontroller at bladet gar rundt uten & komme bort i dekselet. Lasne pa motorens festeskruer (17) og juster
ved behov!
Motoren har en brems som ligger slik at sagbladet er tungt & dra rundt nér motoren er stengt.

Trinn 7

Skru fast den andre bolten (60) til kjiedet i hullet
i vuggen.

Trinn 8

Monter sperren (20) som holder pé de bevegelige
beskyttelsene. Benytt den lange bolten med
2 skiver og lasemutter. Trekk ikke til for hardit.

@ O—mm ) O® M6 x 60 X1

g‘gg‘ X 1

32



Trinn 9

Monter lasingen (9) som laser vuggen.

1. Skru fast lasingen til vuggen (9) med spesialmutter, skive og laseratt (48).
2. Trykk gummivernet (6) fast til lasingen.

Trinn 10 ‘\\

Monter vedstetten (4) og lengdestopperen (27) pa ‘\-?-ﬂiril- —

vuggen, og trekk til med vingeskruen (51, 58). ‘!:.

33



Sprengskisse

10

16 17 18
15
14 _
13
12
AN
11 .
= q/__ N
L 58/ 57 56
55
[+ 7
Uy\4 53
T /-\I\
7\\\ 51 AN\
B 50
| 49 \ 40 39\ 38
7\\ 48 = 7
- 52
47 8 11 46
59— 8 45| 4/ |43 \ 42 41

36

37

34



Forberedelser

1.

2
3.
4

Tenk giennom hvordan kappsagen virker. Pass pa & holde en ergonomisk arbeidsstilling og at du jobber sa
sikkert som mulig. Kontroller at du nér nedstoppen.

. Plasser kappsagen pé en plan og stabil overflate med passende arbeidsheyde. Serg for & ha godt arbeidslys.

Still inn ensket kappelengde.

. Koble stramkabelen til et stremuttak, helst via en jordfeiloryter. Husk & dra kabelen vekk, sa den ikke kan

skades av kappsagen.

Nodstopp

Den rede knappen pa strembryteren brukes som nadstopp. Med denne kan sagen stoppes raskt, ved behov!

Bruk av kappsagen

1

2.
3.
4.

Start motoren med den grenne startknappen og la den gé opp i fullt turtall.

Legg trestammen i vuggen slik at den ligger stabilt.

Trykk vuggen mot klingen med en jevn bevegelse.

Motoren har et vern som bryter stremmen hvis motoren blir for varm. Det kan forekomme hvis f.eks. ved-
kappsagen blir overbelastet, presset eller brukt forlenge av gangen. Motorvernet tilbakestilles automatisk etter
ca. 10 minutter, litt avhengig av temperaturen pa omgivelsene. Motorvernet er tilbakestilt néar nullspennings-
bryteren/startknappen fungerer normalt.

Vedlikehold

Montering og demontering av sagblad:

Bruk alltid hansker nér du behandler sagbladet. Tenk deg godt om for du starter!
Pase at overflatene pa klingen/sagbladet og klingeflensene er rene fer de monteres.
Bruk medfelgende klingenakkel og mothold.

@vrig vedlikehold:

Trekk alltid ut stepselet og la bladet stoppe helt opp fer vedlikeholdsarbeidene starter. Husk ogsa a ta ledningen
bort fra stremuttaket sann at ingen andre plugger stopselet i uttaket mens vedlikeholdet pagar.

Kontroller at stramkabelen, kontakter og strembryter er i god kondisjon og uten skader.

Rengjor alle delene pa kappsagen med berste og terre kluter.

Kappsagen méa oppbevares i et tort, rent og ikke-korrosivt milje, utenfor barns rekkevidde.

Kontroller regelmessig at alle skruer og muttere er ordentlig skrudd til.

Rengjer de sma gitrene pa vuggen ved behov. De forhindrer at klingen far trestammen til & rotere.

Avfallshandtering

Symbolet viser til at produktet ikke skal kastes sammen med husholdningsavfallet. Dette gjelder

i hele E@S-omradet. For & forebygge eventuelle skader pa helse og miljig, som felge av feil
héndtering av avfall, skal produktet leveres til gjenvinning, slik at materialet blir tatt hand om pa

en ansvarsfull mate. Benytt miligstasjonene som er der du befinner deg eller ta kontakt med
forhandler. De kan se til at produktet blir behandlet pé en tilfredsstillende méte som gagner miljoet.

I
Spesifikasjoner
Motor 230V AC, 50 Hz
Effekt 1600 W, S6 40 %, 2850 RPM
Kapslingsklasse P54
Kapasitet, kappediameter @ 30-140 mm
Klinge 405 x 30 x 3 mm, 40 tenner
Vekt 42,6 kg
Lydeffekt (LwA) 108,6 dB(A)
Lydtrykkniva (LpA) 95,1 dB(A)

35



Klapisirkkeli

Tuotenro 40-8982 Malli 65650

Lue kayttdohjeet ennen tuotteen kayttoonottoa ja sailyta ne tulevaa tarvetta varten.
Pidatamme oikeuden teknisten tietojen muutoksiin. Emme vastaa mahdollisista teksti- tai kuvavirheista.
Jos tuotteeseen tulee teknisid ongelmia, ota yhteys myymalaan tai asiakaspalveluun.

Turvallisuus

Sahkokayttoisten tyokalujen yleisia turvallisuusohjeita

Varoitus! Noudata tavanomaisia turvallisuutta lisdavia toimenpiteita kayttaessasi tata konetta. Nain vahennéat
tulipalon, sahkdiskujen ja henkildvahinkojen vaaraa. Lue kaikki ohjeet ennen koneen kayttoa ja sailyta ne tulevaa
tarvetta varten.
1. Pida tydtilat siisteina.
Tavaraa taynné olevat tydtasot lisdavat onnettomuuden vaaraa.
2. Ota huomioon tydymparistosi.
Al4 altista konetta sateelle. Ala kéyta tydkonetta kosteissa tai marissa tiloissa. Pida tyétila hyvin valaistuna.
Al kayta konetta, jos laheisyydessa on helposti syttyvia kaasuja tai nesteité.
3. Valta sahkdiskuja.
Valta koskettamasta maadoitettuja esineitd, kuten putkia, ldampdpattereita, hellaa tai jaékaappia.
4. Pida vierallijat poissa tydskentelyalueelta.
Al& anna henkildiden, jotka eivat osallistu tydhon, etenkaan lasten, oleilla koneen tai sen séhkdjohdon lahei-
syydessa. Pida vierailijat riittavan kaukana tyopisteesta.
5. Sailyta konetta turvallisessa paikassa.
Kun konetta ei kaytetd, sailyta se kuivassa tilassa lasten ulottumattomissa.
6. Ala ylikuormita konetta.
Anna koneen tydskennella puolestasi oikealla syéttdnopeudella.
7. Kéayta oikeaa konetta.
Pienkonetta ei saa pakottaa tydstdinin, jotka vaativat voimakasta konetta. Al pakota konetta tai lisdosaa
tehtavaan, johon sité ei ole tarkoitettu. Esim. pyordsahan kayttd puunkaatoon tai oksien katkontaan.
8. Kayta tarkoituksenmukaisia vaatteita.
Al kayta dysia vaatteita tai koruja, jotka saattavat juuttua likkuviin osiin. Kayta liukuestekenkia ulkotdissa.
Kayta hiusverkkoa tai vastaavaa, jos sinulla on pitkat hiukset.
9. Kayta aina suojalaseja.
Kayta suojalaseja. Kayta myds hengityssuojainta tai suojanaamaria polyavissa toissa.
10.Kéayta polynpoistolaitteita.
Jos laitteessa on pdlynpoistovalmius, tarkasta, etta se on asianmukaisesti liitetty ja kaytdssa.
11.Ké&sittele virtajohtoa varoen.
Kun irrotat pistokkeen pistorasiasta, vedé pistokkeesta, &la johdosta. Al4 altista johtoa kuumuudelle, dljylle tai
teraville kulmille.
12.Al3 kurota lian kauas.
Varmista, etta tydasentosi on tasapainoinen tydn jokaisessa vaiheessa.
13.Pida kone kunnossa.
Huolehdi tyévalineiden puhtaudesta ja terien teravyydesta. Nain tydskentely on turvallisempaa ja tehokkaam-
paa seké lopputulos parempi. Noudata kayttdohjetta, kun rasvaat tai vaihdat tarvikkeita. Tarkista virtajohdon
kunto saanndllisesti. Anna sahkodalan ammattilaisen vaihtaa vioittunut virtajohto. Tarkista johdot séanndllisesti
ja varmista, ettd ne ovat kunnossa. Varmista, ettd koneen kahvat, sédatimet ym. ovat puhtaita,
ja etta niissa ei ole dljya, rasvaa tms.
14.Katkaise koneesta virta.
Paina hatékatkaisinta ja irrota pistoke ennen huoltoa ja laitteiden vaihtoa, esim. hdylan terien, poranterien,
hiomanauhojen ja terien vaihtoa.
15.Poista kaikki avaimet ja tyokalut.
Ota tavaksesi poistaa ne koneesta ennen virran kytkemista.

36



16.Valta koneen tahatonta kaynnistamista.
Konetta kannettaessa sormi ei saa olla virtakytkimell&/liipaisimella johdon ollessa seindssa.
Virtakytkimen tulee olla OFF-asennossa, kun pistoke litetddn pistorasiaan.

17.Kéayta oikeanlaisia jatkojohtoja.
Kéyta ulkona ainoastaan ulkokayttéon tarkoitettuja jatkojohtoja. Jatkojohdon johtimen pinta-alan tulee olla riittava.
Kierra koko johto auki.

18.Kayta tervetta jarkea ja ole varovainen.
Suunnittele tydvaiheet etukateen, jotta tyd sujuisi turvallisesti. Ala kayta konetta vasyneena, ladkkeiden vaiku-
tuksen alaisena jne.

19.Varmista ennen koneen kaynnistamista, etta:

- Kaikki suojat ja muut osat ovat ehjia ja toimivat moitteetta.

- Kaikki likkuvat osat likkuvat vapaasti ja ettéd ne on suunnattu oikein.
- Liikkuvat osat eivat paase juuttumaan.

- Muita vikoja ei ole ilmennyt.

- Ei ole ilmennyt muita seikkoja, jotka saattavat hairita tyoskentelya.

Ainoastaan ammattilainen saa vaihtaa tai korjata vioittuneet suojat ja muut osat. Johdot ja virtakytkimet tulee
vaihdattaa valmistajalla tai sen maaraédmassa huoltopisteessa. Ala kayta konetta, mikali et voi kdynnistaé ja
sammuttaa sité turvallisesti.
20.Kéayta vain suositeltuja lisalaitteita.
Muiden kuin suositeltujen lisélaitteiden kayttd saattaa johtaa onnettomuuksiin tai henkildvahinkoihin.
21.Korjauksen saa suorittaa ainoastaan ammattilainen.
Kone on voimassa olevien turvallisuusvaatimusten mukainen. Koneen saa korjata vain ammattilainen.
Korjauksessa tulee turvallisuussyista kayttaa ainoastaan alkuperéisosia. Muuten kone voi aiheuttaa
onnettomuuksia ja henkildvahinkoja.

Klapisirkkelin turvallisuusohjeita

Pida kadet ja sormet kaukana terasta. Ole varovainen kasitellessési konetta ja kayté tervetté jarkea.

Varmista, ettd koneen lahettyvilla ei ole ihmisia tai elaimia. Tydskentelyn aikana koneesta saattaa sinkoutua

terdvia puunpalasia.

Varmista, etta terd on oikein pain ja etta teran laipat ja mutterit on kiristetty.

Pida tera aina teroitettuna.

Varmista aina ennen koneen kaynnistamista etta teré on virheeton ja ehja.

Varmista, etta hatékatkaisija toimii.

Poista aina pistoke verkkovirrasta ennen laitteen huoltoa ja tydtaukojen ajaksi.

Kayta ainoastaan ulkokayttddn sopivia jatkojohtoja, joiden johdinala on vahintaan 1,5 mma2. Levita johto

koko pituudeltaan jaahdytyksen edistamiseksi. Varmista samalla, ettd johto ja muut varusteet ovat

vahingoittumattomia.

o Ala kayta konetta sateessa tai erittain kostealla iimalla.

o Al kayta konetta jos sahkajohto, virtakytkin, suojat tai jokin muu osa on vaurioitunut. Vika on korjautettava
asiantuntijalla.

e Huom.! Varmista saannollisesti, etta ruuvit ja mutterit ovat kiredlla.

o Kytke klapisirkkeli vikavirtasuojakytkimeen, joka laukeaa vikavirran ollessa < 30 mA.

37



Turvamerkinnat

RUU I

19 D> @(

Lue kayttdohje huolellisesti ja sailyta se tulevaa tarvetta varten.

Kayta visiiria tai suojalaseja.
Kéayté aina suojalaseja, joissa on sivusuojat. Tavalliset siiméalasit eivat anna riittavaa suojaa.
Teravat kappaleet saattavat sinkoutua tydskentelyn aikana.

Kayté kuulosuojaimia.
Kéayta aina kuulosuojaimia melun noustessa yli 85 dB(A):n.

Kéyta hanskoja.
Kayta hanskoja tyoskennellessasi koneella seké vaihtaessasi ja kasitellesséasi teraa.

Kéayta turvakenkial.
Kengissa tulee olla liukuestepohjat.

Alé kayta konetta sateessa tai erittain kostealla iimalla.
Ald altista konetta sateelle. Al kayta konetta kosteissa tai marissa tiloissa.

Varo pydrivaa teraa.
Ala pida kasia pydrivan teran laheisyydessa. Poistu koneen luota vasta, kun tera on kokonaan
lakannut pydrimasta.

Irrota pistoke.
Paina hatakytkinta ja irrota pistoke kun lopetat tydskentelyn seké aina ennen koneen huoltoa
ja saatamista.

Ald anna lasten oleskella tydskentelyalueella.
Varmista, etteivat lapset ja elaimet paase koneen lahelle.

Ald anna muiden henkildiden oleskella koneen laheisyydessé tydskennellessasi koneella.
Klapisirkkeli on suunniteltu ynden henkilon kaytettavaksi.

Varo korkeajannitetta.
Noudata kayttdohjetta ja kaikkia turvallisuusohjeita.

Ohjeiden noudattamatta jattdminen voi johtaa vakaviin henkildvahinkoihin ja hengenvaarallisiin
tilanteisiin.

38



Pakkauksen sisalto

Sisallysluettelo ja asennusohije viittaavat kayttdohjeen lopussa olevaan rajaytyskuvaan, jossa kaikilla osilla on
juokseva numerointi.

47.Sybttdkouru
10.Teline, moottori ja virtakytkin/hatakytkin

36.Alempi ulompi terasuojus ——— M4 X 55 X 4
38.Alempi sisempi terasuoja @ O—mm)0® M8x75 X 4
18.Sisempi suojakupu (jossa liikkuva suoja) ‘
45.Pydréat ja kiinnike O-—m00€ M8 x 45 X7
27 Pituuden s&ato ~ M5xs x4
46.Jalka (olkea) @ o M8 x50 X1
2. Jalka (vasen) @M@ M8 x 20 X2
23.Sahanterd om M6 x 10 X 4
4. Puukappaleen tuki O ) O M8 X 25 X 2
6. Lukituksen (9) kumisuoja [ 010] 3 M6 X 16 X 3
9. Syoéttékourun lukitus @ O—mm00® M6 X 45 X 2
32.Palautusjousi M6 X 60 X 1
49.Kahva
26.Ulompi suojakupu (jossa liikkuva suoja) % 1
- Asennusosat A, B, C, D, E ja F (pussissa)
- Kayttdohje
X 1
Pussissa on seuraavat
asennusosat
Huom! Asennustarvikkeiden lukumaara ja koko
saattaa vaihdella jos tuotetta muutetaan. O—=m000® M8 x75 X 2
— mmw)Q® M6 x60 X 1
@ X 2
Bt X1

39



Nimitykset

23. Sahantera (suojan sisélld)

10. Teline, moottori ja virtakytkin/natakytkin
18, 26. Suojakupu

28, 30. Liikkuva suoja

47. Sybttdkouru

4. Puukappaleen tuki
9. Syottdkourun lukitus ja kumisuoja (6)
2,46. Jalka

45, Pyorét ja kiinnike

Asennus

Varoitus! Ala kdynnisté klapisirkkelid ennen kuin kaikki osat on asennettu oikein ja kiristetty.

Kohta 1

1. Asenna vasen jalka (2) ja oikea jalka (46)
telineeseen (10) seuraavilla osilla:
2 x pultti M8 x 75
2 x lukkomutteri M8
8 x aluslaatta M8
2. Asenna virtakytkin (16) seuraavilla osilla:
4 x ruuvi M4 x 55.

Huom! Kuva on klapisirkkelin takapuolelta.

@ O m— M4 x 55 X 4
OG—mm00® M8x75 X 4

40



Kohta 2

1. Asenna pydra (jossa kiinnike) (45) oikeaan
jalkaan (46) seuraavilla osilla:
- 4 x pultti M8 x 45
- 8 x aluslaatta M8
- 4 x lukkomutteri M8
2. Asenna syo6ttékourun lukitus (9) (k&ytetaan
myds kantokahvana) telineeseen seuraavilla
osilla: (
- 2 x pulttiM8 x 45

- 4 x aluslaatta M8 / h
- 2 x lukkomutteri M8

3. Asenna palautusjousi (32) telineeseen (10).
Asenna pultti ja aluslaatta toiseen reikaan

ylhaalta pain.

- 1 x pultti M8 x 45

- 2 x aluslaatta M8

- 1 x lukkomutteri M8
4. Asenna toinen kettingissé (60) olevista pulteista i

palautusjousen (32) alla olevaan reikaan.

O—mm0)0® M8 X 45 X7

Kohta 3

Asenna sisdinen suojakupu (18) (se osa
suojakupua, joka on lahinnd moottoria):

1. Asenna kaksi lyhytta pulttia (17) ja aluslaatat
sisemman suojakuvun lapi. Sovita pultit
moottorin kiinnityslevyssé (14) olevien soikeiden
reikein 1&pi, asenna aluslaatat pultteihin ja kirista
lukkomutterit.

- 2 x pulttiM8 x 20
- 2 x aluslaatta M8
- 2 x lukkomutteri M8

2. Varmista etta sisemman suojakuvun reika on
moottoriakselin keskelld, sdada tarvittaessa.

3. Paina pitk& pultti (56) ja aluslaatta sisemman
suojakuvun etummaisen kiinnikkeen 1&pi
ja telineen palautusjousen (32) ylemman
kiinnitysreian 1api. Kirista lukkomutteri.

- 1 x pultti M8 x 50
- 2 x aluslaatta M8
- 1 x lukkomutteri M8

M8 x 50 X1
M8 x 20 X 2




Kohta 4

Sydttdkourun osien asentaminen:

1. Asenna alempi suojakupu sydttokouruun.

- Asenna alemman suojakuvun osat (38 ja 36)
yhteen kolmella ruuvilla, aluslaatalla ja
mutterilla (M6 x 16).

- Ruuvaa koottu alempi suojakupu
sy6ttdkouruun (47) kahdella ruuvilla,
aluslaatalla ja mutterilla (M6 x 45) ja
yhdell& ruuvilla, aluslaatalla ja mutterilla
(M6 x 60).

2. Asenna kahva (49) sy6ttokouruun kahdella

ruuvilla ja lukkomutterilla (M8 x 25) (50).

3. Ruuvaa sangat (40, 42) kiinni

uppokantaruuveilla M6 x 10.

om M6 x 10 X 4
O () O M8 X 25 X 2
Om00® M6 x 16 X 3
(D) —mm000® M6 x 45 X 2

M6 X 60

Kohta 5

1. Sahanteran ja suojakuvun asentaminen:

- Aseta ensin sisempi terdlaippa (22)
moottoriakseliin.

- Aseta sen jalkeen sahantera (23)
moottorin akseliin*. Paina sahantera
sisempéaan teralaippaan ja pida kiinni.
Aseta sen jalkeen ulkompi terélaippa
(24) sahanteran ulkopuolelle, ruuvaa
teramutteri (25) kiinni ja kirista se.

Huom.! Sisemmassa terélaipassa on uloke,
joka sopii teran keskireikdan (irrallista holkkia
ei tarvita). Varmista ennen kiristamista, etta
teré on terélaippojen keskelld ja etté se pyorii
oikeaan suuntaan.

Varoitus! Kaytd sahan mukana tulevaa tera-
avainta ja vastetta. Kayta suojahanskoja.
Varoitus! Mieti, mit& olet tekeméassa ennen

kiristdmista ettei otteesi liped ja ettet vahingoita
ranteitasi tai sormiasi!

*Huom.! Sahanteré tulee asentaa sahanterassa
ja suojissa olevien pydrimissuunnan nayttavien
nuolten mukaisesti.

() =@ M5 x 8 X 4
@ O>—mm0)00® M8x75 X2

42



2. Ulomman suojakuvun ruuvaaminen kiinni kuvan osoittamalla tavalla

- Paina ulompi suojakupu (26) kiinni sisempé&an suojakupuun.

- Ruuvaa se kiinni neljdlla pienella ruuvilla (19) ja aluslaatalla (60).

3. Syéttdkourun asentaminen oikean (46) ja vasemman (2) jalan valin.

- Sovita syéttokourun reidt jalkojen vastaaviin reikiin ja paina 1&pi M8 x 75-ruuvit ulkopuolelta. Aseta yksi
aluslaatta pultin kannan alle, yksi aluslaatta sy6ttdkourun ja jalan véliin ja aluslaatta ja lukkomutteri
sisépuolelle.

- Muista kayttda asennuksessa aluslaattoja syottokourun (47) ja oikean/vasemman jalan valissal

Kohta 6

Liikkuvien suojien asentaminen sisemman ja ulomman suojakuvun sisdpuolelle alla olevien kuvien mukaisesti.

1. Aseta molemmat liikkuvat suojat (30 ja 28) sisemman ja ulomman suojakuvun sisdpuolella oleviin uriin.

2. Aseta syottdkourun sangat (40 ja 42) likkuvien suojien taitettujen osien sisdpuolelle. K&d&nna sangat kuvan
osoittamalla tavalla.

3. Asenna sisempadn suojakupuun (moottorin puoclella) likkuva suoja, jossa on aukko ja likkuva pelti (katso kuva).

Huom.! Varmista, etta terd pyorii osumatta suojukseen. Irrota sisemman suojakuvun kiinnitysruuvit (17) ja sdada
tarvittaessa.
Moottorissa on jarru, jonka vuoksi sahantera pyorii raskaasti, kun moottori on sammutettu.

Kohta 7

Ketjun toisen pultin (60) ruuvaaminen sydttokourun
reikdan kuvan osoittamalla tavalla.

Kohta 8

Liikkuvia suojia paikoillaan pitavan lukitsimen
(20) asentaminen kuvan osoittamalla tavalla.
Kéayta pitkaa pulttia, kahta aluslaattaa ja
lukkomutteria. Ala kirista likaa.

@ O— e ) O® M6 x 60 X 1

g,@ X1

43



Syottdkourun lukitseva lukitsimen (9) asentaminen.

1. Ruuvaa syo6ttdkourun lukitsin (9) erikoismutterilla, aluslaatalla ja lukitusvivulla (48).
2. Paina kumisuoja (6) kiinni lukitsimeen.

Kohta 10

Asenna puukappaleen tuki (4) ja pituuden s&adin
(27) sydttdkouruun ja kirista siipiruuveilla (51, 58).

44



Rajaytyskuva

16 17 18 60
15
14 -
13
12
AN
= q/__ N
L 58/ 57 56
55
4o 7
\.y\4 53
1 i — —
7\\\ 51 AN\
B 50
| 49 j 40 39\ 38
7\\ 48 = 7
- 52
47 8 11 46
59— 8 ] 44 43 \ 42 41

36

37

45



Esivalmistelut

1. Ota selvad, kuinka klapisirkkeli toimii. Varmista, etta tydskentelyasentosi on ergonominen ja etta voit
tydskennelld turvallisesti. Varmista etta yllat hatakytkimeen.

2. Sijoita klapisirkkeli hyvin valaistulle paikalle tukevalle ja vakaalle alustalle sopivalle korkeudelle.

3. Saada katkaisupituus.

4. Liita virtajohto pistorasiaan, vikavirtasuojakytkimen kaytto liséa turvallisuutta. Veda johto niin, etta se ei
vahingoitu tydskennellessa.

Hatikytkin

Virtakytkimen punainen painike on hatékytkin, jonka avulla klapisirkkelin voi sammuttaa nopeasti.

Klapisirkkelin kayton aloittaminen

1. Kaynnista moottori vihreadlla kynnistyspainikkeella ja odota, kunnes moottori saavuttaa taydet kierrosluvut.

2. Aseta sahattava puu tukevasti syéttokouruun.

3. Paina syéttokourua tasaisesti teraéa kohden.

4. Moottorissa on moottorisuoja, joka sammuttaa virran, jos moottori ylikuumenee. Moottori saattaa
ylikuumentua, jos klapisirkkelia kuormitetaan liikaa tai kaytetaan pitkdan yhtéjaksoisesti. Moottorisuoja
palautuu automaattisesti noin 10 minuutin kuluessa ympariston lampdtilasta riippuen. Moottorisuoja on
palautunut, kun nollajannitekytkin/kéaynnistyspainike toimii jalleen normaalisti.

Huolto

Teran asennus ja irrottaminen:

Kéayta kasineitd aina terda kasitellessasi. Suunnittele ennen toteuttamista.
e \armista, etta terén ja laippojen kosketuspinnat ovat puhtaat ennen asentamista.
o Kaytd mukana tulevaa terdavainta ja vastetta.

Muu huolto:

e Poista aina pistoke pistorasiasta ja anna terdn pysahtya kokonaan ennen huoltoa. Ala mydskaan jata
pistoketta pistorasian 1&heisyyteen, jotta kukaan ei laita pistoketta pistorasiaan.

Varmista, etté virtajohto, pistoke ja virtakytkin ovat hyvakuntoiset ja vahingoittumattomat.

Puhdista klapisirkkelin kaikki osat harjalla ja kuivalla liinalla.

Sailyta laite kuivassa, puhtaassa ymparistdssa suojassa sydvyttavilta aineilta seka lasten ulottumattomissa.
Varmista saannollisesti, etta kaikki ruuvit ja mutterit ovat kiredlla.

Puhdista syottokourun pienet "kidukset” tarvittaessa, ne estavéat puunrunkoa pydrimasté teran vaikutuksesta.

Kierrattaminen

Tama symboli tarkoittaa, etté tuotetta ei saa laittaa kotitalousjatteen sekaan. Ohje koskee koko
EU-aluetta. Virheellisesta kierrattamisesta johtuvien mahdollisten ympéristo- ja terveyshaittojen
ehkéisemiseksi tuote tulee vieda kierratettavaksi, jotta materiaali voidaan kasitella vastuullisella
tavalla. Kierrata tuote kayttamalla paikallisia kierratysjarjestelmia tai ota yhteys ostopaikkaan.
Ostopaikassa tuote kierratetdan vastuullisella tavalla.

I
Tekniset tiedot
Moottori 230V AC, 50 Hz
Teho 1600 W, S6 40 %, 2850 kierr./min
Kotelointiluokka P54
Kapasiteetti @ 30-140 mm
Tera 405 x 30 x 3 mm, 40 hammasta
Paino 42,6 kg

Aanenpaine (LwA)  108,6 dB(A)
Aanenpaine (LpA) 95,1 dB(A)

46



™ mm
Wippsage
Art.Nr. 40-8982 Modell 65650

Vor Inbetriebnahme die komplette Bedienungsanleitung durchlesen und aufoewahren. Irrtmer, Abweichungen
und Anderungen behalten wir uns vor. Bei technischen Problemen oder anderen Fragen freut sich unser
Kundenservice Uber eine Kontaktaufnahme.

Sicherheitshinweise

Allgemeine Sicherheitshinweise fur elektrische Gerate

Achtung: Bei der Verwendung dieser Maschine sind grundsatzliche VorsichtsmaBnahmen zu beachten, damit
die Gefahr von Feuer, Elektroschlagen und Verletzungen auf ein Minimum beschrankt bleibt. Vor Gebrauch des
Produkts sédmtliche Anweisungen durchlesen und diese aufbewahren.

1. Den Arbeitsplatz sauber halten.
Vollgestellte Flachen und Tische erhdhen das Risiko flr Unfélle.

2. Rucksicht auf das Arbeitsumfeld nehmen.
Die Maschine niemals Regen aussetzen. Die Maschine nicht in feuchten oder nassen Raumlichkeiten
verwenden. Den Arbeitsplatz immer gut beleuchten. Die Maschine nicht in der Nahe von leicht entzindlichen
Flissigkeiten oder Gasen verwenden.

3. Stromschlage vermeiden.
Kérperkontakt mit geerdeten Gegenstanden wie Wasserleitungen, Heizungen, Herd oder Kihlschrank
vermeiden.

4. Andere Personen auf Abstand halten.
Personen (insbesondere Kinder), die nicht an der Arbeit teiinehmen, die Maschine oder dessen
Verlangerungskabel nicht anfassen lassen. Bei diesen Personen ist auf ausreichenden Abstand vom
Arbeitsplatz zu achten.

5. Die Maschine an einem sicheren Ort aufoewahren.
Wird sie nicht verwendet, die Maschine in einem trockenen, verschlossenen Raum und auBBer Reichweite von
Kindern aufbewahren.

6. Die Maschine nicht Uberbeanspruchen.
Sie leistet bessere und sicherere Arbeit mit der vorgesehenen Vorschubgeschwindigkeit.

7. Die richtige Maschine einsetzen.
Kleine Maschinen nicht mit groBen Arbeiten Uberbeanspruchen, fur die kraftigere Maschinen erforderlich sind.
Maschine oder Zubehdr nicht zweckentfremden, also z. B. nicht eine Kreissdge zum Entasten verwenden.

8. Geeignete Arbeitskleidung tragen.
Keine lockeren Kleidungs- oder Schmuckstlcke tragen, da sie an rotierenden Teilen hangenbleiben kénnen.
FUr die Arbeit im Freien wird das Tragen rutschfester Schuhe empfohlen. Bei langem Haar ein Haarnetz oder
Ahnliches tragen.

9. Immer einen Augenschutz tragen.
Augenschutz tragen. Bei staubenden Arbeiten einen Staubfilter oder eine Schutzmaske anwenden.

10.Absaugvorrichtung verwenden.
Wenn Staubabsaug- und -auffangvorrichtungen montiert werden kénnen, sicherstellen, dass diese
angeschlossen sind und korrekt angewendet werden.

11.Das Netzkabel stets mit Sorgfalt hantieren.
Nicht am Kabel sondern am Stecker ziehen, wenn die Maschine vom Strom genommen wird. Sicherstellen,
dass das Anschlusskabel nicht mit Hitze, Ol oder scharfen Kanten in Kontakt kommt.

12.Immer eine stabile und bequeme Arbeitsposition einnehmen.
FUr einen sicheren Stand und gutes Gleichgewicht sorgen.

13.Die Maschine mit Sorgfalt pflegen.
Far optimale Leistung und ein sicheres Ergebnis sicherstellen, dass sie sauber ist und die Klingen scharf
sind. Zum Schmieren und beim Wechsel von Zubehér den Empfehlungen aus der Bedienungsanleitung
folgen. Das Netzkabel regelmaBig kontrollieren. Bei Beschadigungen das Netzkabel von einem qualifizierten
Servicetechniker wechseln lassen. Samtliche Verlangerungskabel regelmaBig auf Schaden Uberprifen.
Sicherstellen, dass Griffe und Schalter der Maschine trocken, sauber und frei von Ol, Fett usw. sind.

DEUTSCH

47



I
)
wn
-
)
L
o

14.Den Strom abschalten.
Vor Servicearbeiten und Wechsel von Zubehdr wie Hobelmesser, Bohrer, Stahl, Schleifband oder
Schneidblattern den Notausschalter betétigen und den Stecker herausziehen.
15.Alle Schltissel und Servicewerkzeuge entfernen.
RoutinemaBig Uberprifen, ob sémtliche Schitissel und Servicewerkzeuge von der Maschine entfernt sind,
bevor der Strom eingeschaltet wird.
16.Versehentliches Einschalten vermeiden.
Die Maschine nicht mit einem Finger am Ein-/Ausschalter tragen, wenn das Kabel in der Steckdose steckt.
Sicherstellen, dass der Ein-/Ausschalter auf OFF steht, bevor der Stecker in die Steckdose gesteckt wird.
17.Geeignete Verlangerungskabel anwenden.
Im AuBenbereich ausschlieflich Verlangerungskabel benutzen, die fUr diesen Zweck zugelassen sind.
Verlangerungskabel mit ausreichendem Querschnitt verwenden und immer das gesamte Kabel abrollen.
18.Mit Vernunft und Achtsamkeit an die Arbeit gehen.
Die einzelnen Arbeitsschritte gut planen, damit sie sicher durchgefihrt werden kénnen. Bei MUdigkeit,
unter Einfluss von Medikamenten etc. nicht mit der Maschine arbeiten.
19.Vor dem Starten der Maschine Folgendes sicherstellen:
- dass Schutzvorrichtungen und sonstige Teile unbeschéadigt sind und ihre Funktion erfullen.
- dass bewegliche Teile korrekt eingestellt sind und sich frei drehen kénnen.
- dass bewegliche Teile sich nicht verfangen oder festfahren kénnen.
- dass kein Defekt vorliegt.
- dass keine sonstigen Umstande die Ausfuhrung der Arbeit behindern.
Beschadigte Schutzvorrichtungen oder Schaden an anderen Teilen mUssen fachgerecht repariert bzw.
ausgewechselt werden. Defekte Kabel und Schalter immer nur vom Hersteller oder dessen Kundendienst
auswechseln lassen. Die Maschine niemals verwenden, wenn sie sich nicht sicher ein- oder ausschalten lasst.
20.Das empfohlene Zubehor verwenden.
Die Verwendung von nicht empfohlenem Zubehdr kann zu Unféllen oder Verletzungen fuhren.
21.Reparaturen nur von qualifizierten Technikern ausfuhren lassen.
Die Maschine erfullt die geltenden Sicherheitsanforderungen. Reparaturen der Maschine immer von einem
Fachmann und mit Original-Ersatzteilen ausfuhren lassen. Andernfalls kann es zu Unféllen oder Verletzungen
kommen.

Besondere Sicherheitsvorschriften fur Wippsagen

e Hande und Finger in sicherem Abstand zum Sageblatt halten; wie bei Arbeiten an allen Maschinen mit
Vorsicht und gesundem Menschenverstand arbeiten.

e Sicherstellen, dass sich weder Menschen noch Tiere in der Néhe der Maschine aufhalten, da scharfe
Holzsplitter mit groBer Wucht herumfliegen kénnen.

e Sicherstellen, dass sich das Sageblatt in die richtige Richtung dreht sowie Flansche und Mutter des

Sageblatt angezogen sind.

Das S&geblatt stets scharf halten.

Stets sicherstellen, dass das Sageblatt einwandfrei und ohne Risse ist, bevor die Maschine gestartet wird.

Sicherstellen, dass der Notausschalter funktioniert.

Bei Servicearbeiten und Arbeitsunterbrechungen stets den Stecker des Netzkabels aus der Steckdose ziehen.

AusschlieBlich Verlangerungskabel mit einem Querschnitt von mindestens 1,5 mm? verwenden, die flr den

Gebrauch im Freien vorgesehen sind. Das Kabel vollstédndig abwickeln, um flir eine bessere Kuhlung zu

sorgen, und gleichzeitig Kabel und sonstige Ausristung auf Schaden Uberprifen.

e Die Wippsage niemals bei Regen oder extrem feuchtem Wetter anwenden.

¢ Die Maschine niemals anwenden, wenn Netzkabel, Schalter, Schutz oder ein anderes Teil beschadigt ist.
Defekte Teile von einem Fachmann austauschen lassen.

¢ Hinweis: RegelmaBig sicherstellen, dass samtliche Schrauben und Muttern angezogen sind.

¢ Die Wippsage Uber einen Fehlerstromschutzschalter anschlieBen, der bei einem Fehlerstrom von < 30 mA
anspricht.

48



wn

RUU I

19 D> @(

icherheitssymbole

Die Bedienungsanleitung vollstandig durchlesen und fUr kiinftigen Gebrauch aufoewahren.

Augenschutz tragen.

Beim Arbeiten mit dem Werkzeug stets einen Augenschutz mit Seitenschutz tragen.
Normale Brillen weisen lediglich ein bruchsicheres Glas auf und sind keine Schutzbrillen.
Scharfe Splitter kbnnen herumfliegen.

Gehorschutz tragen.
Bei einem Schallpegel von Uber 85 dB(A) stets einen Gehdrschutz tragen.

Handschuhe tragen.
Bei Wechsel und Handhabung des Sageblatts sowie Arbeit an der Maschine Handschuhe tragen.

Sicherheitsschuhe tragen.
Sicherheitsschuhe mit rutschfester Sohle tragen.

Die Wippséage niemals bei Regen oder extrem feuchtem Wetter anwenden.
Die Maschine niemals Regen aussetzen. Die Maschine nicht in feuchten oder nassen
Raumlichkeiten verwenden.

Warnung vor rotierendem Sageblatt.
Niemals die Hande in Nahe des rotierenden Sageblatts halten. Vor Verlassen der Maschine
warten, bis das Sageblatt vollstandig stillsteht.

Den Netzstecker ziehen.
Vor Service- und Einstellarbeiten an der Maschine und nach dem Beenden der Arbeit den
Notausschalter eindriicken und den Stecker ziehen.

DEUTSCH

Aufenthalt von Kindern am Arbeitsplatz nicht zulassen.
Darauf achten, dass Kinder und Haustiere nicht in die Nahe der Maschine kommen.

Aufenthalt von anderen Personen in der Nahe der Maschine nicht zulassen, wenn damit
gearbeitet wird.
Die Wippséage ist nur flr die Benutzung durch eine Person vorgesehen.

Warnung vor Hochspannung.
Alle Sicherheitshinweise und Anweisungen in der Bedienungsanleitung beachten.

Gefahr von schweren Personenschaden oder todlichen Verletzungen, wenn nicht alle
Sicherheitshinweise und Anweisungen beachtet werden.

49



Verpackungsinhalt

Inhaltsverzeichnis und Montageanleitungen verweisen auf die Explosionszeichnung am Ende der
Bedienungsanleitung, dort sind alle Einzelteile durchlaufend nummeriert.

47 Wippe
10.Stativ mit Motor und Ein-/Ausschalter/
Notausschalter P— M4 X 55 < 4
36.Unterer éuBerer Khngensohutz @ O—mm00® M8 x75 % 4
38.Unterer innerer Klingenschutz
5 18.Innere Schutzhaube (mit beweglicher O—m=00® M8 x 45 X7
l Schutzvorrichtung) M5 X 8 X 4
E 45.Rollen mit Halterung @ 0 M8 X 50 X 1
27 .Langeneinstellung @m@ M8 X 20 X 2
46.Bein (rechts)
2. Bein (links) o M6 > 10 x4
03.Sageblatt 0= 0B M8 25 X2
4. Holzstlutze O=000 M6 > 16 x3
6. Gummischutz fUr die Arretierung (9) @ C—m=00® M x 45 2
9. Arretierung fiir die Wippe M6 > 60 1
32.Hochhaltefeder
49.Griff x 1
26.AuBere Schutzhaube (mit beweglicher
Schutzvorrichtung) oy
- Montageteile im Beutel A, B, C, D, Eund F
- Bedienungsanleitung
Montageteile befinden sich im ; Q00® vsx75 o
Beutel und enthalten
Achtung: Menge und Abmessungen der Montageteile g— ) Q® M6 x 60 X1
kdnnen bei Produkt&nderungen abweichen. @ X 2
Q{AJ X1

50



Bezeichnungen

23. Sé&geblatt (innerhalb

der Schutzvorrichtung)

10. Stativ mit Motor und
Ein-/Ausschalter/Notausschalter

18, 26. Schutzhaube
28, 30. Bewegliche Schutzvorrichtung
47. Wippe
4, Holzstltze
9. Arretierung der Wippe
mit Gummischutz (6)
2,46. Beine
45, Rollen mit Halterung

Montage

Achtung: Die Wippséage nicht starten, bevor alle Teile korrekt montiert und angezogen wurden.

Schritt 1

1. Das linke Bein (2) und das rechte Bein (46)
montieren, mithilfe von:
- 2 x Bolzen M8 x 75
- 2 x Sicherungsmutter M8
- 8 x Unterlegscheibe M8

2. Den Ein-/Ausschalter (16) montieren,
mithilfe von:
- 4 x Schraube M4 x 55

Achtung: Das Bild zeigt die Ruckseite
der Wippsége.

@ O——m— M4 X 55
O—mmO00® M8x75

51

DEUTSCH



Schritt 2

1. Dir Rollen (mit Halterung) (45) am rechten Bein
(46) montieren, mithilfe von:
- 4 x Bolzen M8 x 45
- 8 x Unterlegscheibe M8

- 4 x Sicherungsmutter M8 |
h-.. 5
Ll

2. Die Arretierung der Wippsage (9) (auch als Griff > ™
beim Umplatzieren benutzbar) auf dem Stativ |
montieren, mithilfe von: (

- 2 x Bolzen M8 x 45 4 I

in das zweite Loch von oben stecken.
- 1 x Bolzen M8 x 45

- 2 x Unterlegscheibe M8

- 1 x Sicherungsmutter M8

4. Den Bolzen, der in der Kette (60) sitzt, im Loch i
unter der Hochhaltefeder (32) befestigen.

- 4 x Unterlegscheibe M8 /\ A
- 2 x Sicherungsmutter M8

3. Die Hochhaltefeder (32) am Stativ (10)
montieren. Den Bolzen mit der Unterlegscheibe

O—mm0)0® M8 X 45 X7

Schritt 3

Die innere Schutzhaube (18) (der am n&chsten zum
Motor gelegene Teil der Schutzhaube) montieren.

1. Die 2 kurzen Bolzen (17) mit Unterlegscheiben

durch die innere Schutzhaube stecken.

Die Bolzen durch die ovalen Lécher

in die Motorhalterung (14) schieben,

die Unterlegscheiben auf die Bolzen setzen und
die Sicherungsmuttern anziehen.

- 2 x Bolzen M8 x 20

- 2 x Unterlegscheibe M8

- 2 x Sicherungsmutter M8

2. Kontrollieren ob das Loch der inneren
Schutzhaube mittig auf der Motorachse sitzt,
bei Bedarf korrigieren.

3. Den langen Bolzen (56) mit Unterlegscheibe
durch die vordere Halterung auf die innere
Schutzhaube driicken und durch das obere
Halterungsloch der Hochhaltefeder (32) am
Stativ. Die Sicherungsmutter anziehen.

- 1 x Bolzen M8 x 50
- 2 x Unterlegscheibe M8
- 1 x Sicherungsmutter M8

I
Y
V2
-
2
(1}
(@]

M8 x 50 X1
M8 x 20 X 2

52



Schritt 4

Montage der Wippteile:

1. Die untere Schutzhaube auf der Wippe
befestigen.

- Die Teile der unteren Schutzhaube
(88 und 36) mit 3 Schrauben,
Unterlegscheiben und Muttern M6 x 16
zusammenschrauben,

- Die zusammengesetzte untere
Schutzhaube der Wippe (47) mit
2 Schrauben, Unterlegscheiben und
Muttern M6 x 45 und 1 Schraube,
Unterlegscheibe und Mutter
M6 x 60 festschrauben.

2. Den Griff (49) mit 2 Schrauben und

Sicherungsmuttern M8 x 25 (50) an der

Wippe befestigen.

3. Die Buigel (40, 42) mit den om M6 x 10 x4
Senkkopfschrauben M6 x 10 e () O M8 X 25 X 2
festschrauben. OmOOe M6 X 16 X 3

(D) —mm000® M6 x 45 X 2
G—mmm ) 0© M6 X 60 X 1
[

Schritt 5

1. Montage des Sageblatts und der
Schutzhaube:

DEUTSCH

- Zuerst den inneren Sageblattflansch (22)
auf die Motorachse setzen.

- Dann das Sageblatt (23) auf
die Motorachse setzen*. Das Sageblatt
auf den inneren Sageblattflansch
driicken und festhalten. Dann den
auBeren Sageblattflansch (24) auf
das S&geblatt setzen, die Blattmutter
(25) festschrauben und anziehen.

Achtung: Die S&geblattflansche weisen
einen Bund auf, der in die Mittelbohrung des
Sageblatts passt.

Sicherstellen, dass das S&geblatt mittig auf den
Ségeblattflanschen sitzt und sich in die richtige
Richtung dreht, bevor es festgezogen wird.
Achtung: Den beigeflgten Sageblattschllssel

und Gegenhalter verwenden sowie
Schutzhandschuhe tragen.

Achtung: Beim Abziehen darauf achten, dass
die Hand oder das Handgelenk nicht verletzt
werden.

*Achtung: Das Sageblatt entsprechend @ Om M5 X 8 X 4
den Rotationspfeilen auf dem Blatt und der

Schutzhaube montieren. @ @I-E M8 X 75 X 2

53



I
Y
V2
-
2
(1}
(@]

2. Die auBere Schutzhaube entsprechend dem Bild festschrauben

- Die auBere Schutzhaube (26) auf die innere Schutzhaube driicken.

- Mit vier kleinen Schrauben (19) und Unterlegscheiben (60) festschrauben.
3. Montage der Wippe zwischen rechtem (46) und linkem (2) Bein.

- Das Loch der Wippe in das jeweilige Bein einpassen und einen Bolzen M8 x 75 von der AuBenseite auf
jeder Seite hindurchdricken. Eine Unterlegscheibe unter dem Bolzenkopf, eine Unterlegscheibe zwischen
Wippe und Bein sowie eine Unterlegscheibe und Sicherungsmutter ganz innen.

- Daran denken, bei der Montage Unterlegscheiben zwischen Wippe (47) und rechtem/linkem Ful3 anzubringen.

Schritt 6

Die beweglichen Schutzvorrichtungen entsprechend der folgenden Bilder an der Innenseite der inneren und
auBeren Schutzhauben montieren.

1. Die beweglichen Schutzvorrichtungen (30 und 28) in die Nuten an der Innenseite der inneren und auBeren
Schutzhauben einfuhren.

2. Die Bugel (40 und 42) an der Wippe dann innerhalb der ausgeklappten Teile der beweglichen
Schutzvorrichtungen platzieren. Die Bligel entsprechend dem Bild wenden.

3. Die bewegliche Schutzvorrichtung mit einer Offnung und einem beweglichen Blech in der inneren
Schutzhaube (auf der Motorseite) befestigen (siehe Bild).

Achtung: Kontrollieren, ob sich das Sageblatt frei dreht, ohne die Schutzhaube zu beriihren. Bei Bedarf
die Befestigungsschrauben (17) der inneren Schutzhaube I6sen und justieren. Der Motor hat eine Bremse,
die bei ausgeschaltetem Motor am Sageblatt anliegt, damit sich dieses nur schwer drehen kann.

Schritt 7

Der andere Bolzen (60) der Kette im Loch der
Wippe entsprechend dem Bild festschrauben.

Schritt 8

Die Verriegelung (20), die die beweglichen
Schutzvorrichtungen festhélt entsprechend
dem Bild montieren. Den langen Bolzen mit
2 Unterlegscheiben und Sicherungsmuttern
verwenden. Nicht zu stark anziehen.

@ O—m» ) O® M6 x 60 X1

g\gg\ X 1

54



Schritt 9

Die Arretierung (9) fur die Wippe montieren.

1. Die Arretierung fur die Wippe (9) mit Spezialmutter, Unterlegscheibe und Drehriegel (48) festschrauben.
2. Den Gummischutz (6) an der Arretierung festdricken.

Schritt 10

Die HolzstUtze (4) und den Langenanschlag
(27) an der Wippe montieren und mit der
Fligelschraube (51, 58) festziehen.

55

DEUTSCH



(=)}

\

w

Explosionszeichnung
— )

HO>S1Nn3d

16 17 18
15
14 _
13
12
AN
11 .
L l/__ N
L 58/ 57 56
55
I 7
Uy\4 53
L LS /.\I‘u
7\\\ 51 A\
- 50
| 49 \ 40 39 38
7\\ 48 2 7
- 52
47 8 11 46
59— 8 ] 44 43 \ 42 41

36

37

56



Vorbereitungen

1. Sich mit der Funktionsweise der Wippsége vertraut machen. Eine ergonomische Arbeitshaltung einnehmen um
ein risikofreies Arbeiten zu ermdglichen. Sicherstellen, dass sich der Notausschalter in Reichweite befindet.

2. Die Wippséage auf einer ebenen und stabilen Arbeitsflache in geeigneter Arbeitshéhe aufstellen und fir gute
Beleuchtung sorgen.

3. Gewdlnschte Schnittlange einstellen.

4. Das Netzkabel an eine Steckdose anschlieBen, am besten Uber einen Fehlerstromschutzschalter. Bei der
Verlegung des Kabels darauf achten, dass es bei der Arbeit mit der Wippsége nicht beschadigt werden kann.

Notausschalter

Der rote Knopf am Ein-/Ausschalter ist der Notausschalter, damit die Wippsage jederzeit bei Bedarf gestoppt
werden kann.

Inbetriebnahme der Wippsage

1. Den Motor mit dem griinen Startknopf starten und volle Drehzahl erreichen lassen.

2. Einen Holzstamm so in die Wippe legen, dass er stabil liegt.

3. Die Wippe in einer gleichmaBigen Bewegung in Richtung des Sageblatts bewegen.

4. Der Motor hat einen Motorschutz, der den Strom zum Nullspannungsschalter bei Uberhitzung des Motors
unterbricht. Dies kann bei Uberbelastung der Wippsége oder langandauerndem Arbeiten vorkommen.
Der Motorschutz wird nach ca. 10 min je nach Umgebungstemperatur automatisch wiederhergestellt.
Der Motorschutz ist wiederhergestellt, wenn der Nullspannungsschalter/Startknopf wieder normal funktioniert.

Wartung

Montage und Demontage des Séageblatts:

e Bei der Handhabung des Sageblatts stets Handschuhe tragen und alle Arbeitsschritte im Voraus durchdenken.
e \or der Montage sicherstellen, dass die Auflageflachen an S&geblatt und Sageblattflanschen sauber sind.
e Den beigefugten Sageblattschlissel und Gegenhalter verwenden.

Sonstige Wartung:

e \or Wartungsarbeiten stets Stecker des Netzkabels ziehen und warten, bis sich das Sageblatt nicht mehr
dreht. Das Kabel aus der Néhe der Steckdose entfernen, damit keine andere Person den Stecker in
die Steckdose stecken kann.
Sicherstellen, dass Netzkabel, Stecker und Schalter in gutem Zustand und ohne Defekte sind.
Alle Teile der Wippsége mit Blrste und trockenen Tuchern reinigen.

¢ Die Maschine an einem trockenen, sauberen und witterungsfreien Ort auBerhalb der Reichweite von Kindern
aufbewahren.

¢ RegelmaBig kontrollieren, ob samtliche Schrauben und Muttern angezogen sind.

¢ Die kleinen Fixierungen in der Wippe bei Bedarf reinigen. Sie verhindern, dass das Sageblatt den Holzstamm
zum Drehen bringt.

DEUTSCH

Hinweise zur Entsorgung

Dieses Symbol zeigt an, dass das Produkt nicht gemeinsam mit dem Haushaltsabfall entsorgt

werden darf. Dies gilt in der gesamten EU. Um mdglichen Schaden fiir die Umwelt und Gesundheit
vorzubeugen, die durch fehlerhafte Abfallentsorgung verursacht werden, soll dieses Produkt auf
verantwortliche Weise recycelt werden um die nachhaltige Wiederverwertung von stofflichen

Ressourcen zu fordern. Bei der Rickgabe des Produktes bitte die vorhandenen Recycling- und .
Sammelstationen benutzen oder den Handler kontaktieren. Dieser kann das Produkt auf eine
umweltfreundliche Weise recyceln.

Technische Daten

Motor 230 V AC, 50 Hz Sageblatt 405 x 30 x 3 mm,
Leistungsaufnahme 1600 W, S6 40 %, 2850 /min 40 Zahne
Schutzart P54 Gewicht 42,6 kg
Kapazitat, Schallleistungspegel (LwA) 108,6 dB(A)
Sagedurchmesser @ 30-140 mm Schalldruckpegel (LpA) 95,1 dB(A)

57



Declaration of Conformity
Forsakran om overensstammelse
Samsvarerklaring
Vakuutus yhdenmukaisuudesta
Konformitatserklarung

C€

CLAS OHLSON AB
SE-793 85 INSJON, SWEDEN

Declares that this product complies with the requirements of the following directives and standards
Intygar att denna produkt dverensstdmmer med kraven i féljande direktiv och standarder
Bekrefter at dette produktet er i samsvar med folgende direktiver og standarder
Vakuuttaa, ettd tama tuote tayttda seuraavien direktiivien ja standardien vaatimukset
Erklart hiermit, dass dieses Produkt die Anforderungen und Bestimmungen folgender Richtlinien erfullt

LOG SAW
Cocraft 40-8982
65650
Machinery Directive | EMC Directive Low Voltage Directive
2006/42/EC 2004/108/EC 2006/95/EC

EN 1870-6/A1:2009 EN 55014-1:2006+A1:2009+A2:2011
EN 55014-2:1997+A1:2001+A2:2008
EN 61000-3-2:2006+A1:2009+A2:2009
EN 61000-3-3:2008

EC type certificate, no. M6A120966014026

Issued by the following notified body:

Utfardats av foljande anméalda organ:

Utstedt av felgende teknisk kontrollorgan:

Myontanyt seuraava ilmoitettu laitos:

Erteilt durch folgende Benannte Stelle:

TGV Sid Product Service GmbH, Ridlerstrasse 65, 80339 Miinchen, Germany

Henrik Alfredsson

Manager Technique & Quality
Insjon, Sweden, 2016-02-08







Sverige

Kundtjanst

Internet

Post

Norge

tel: 0247/445 00
fax: 0247/445 09
e-post: kundservice@clasohlson.se

www.clasohlson.se

Clas Ohlson AB, 793 85 INSJON

Kundesenter

Internett

Post

Suomi

tif.: 23 21 40 00
faks: 23 21 40 80
e-post: kundesenter@clasohlson.no

www.clasohlson.no

Clas Ohlson AS, Postboks 485 Sentrum,
0105 OSLO

Asiakaspalvelu

Internet

Osoite

Great Britain

puh.: 020 111 2222
sahkoposti: asiakaspalvelu@clasohlson.fi

www.clasohlson.fi

Clas Ohlson Oy,Maistraatinportti 4 A,
00240 HELSINKI

Customer Service

Internet

Postal

Deutschland

contact number: 020 8247 9300
e-mail: customerservice@clasohlson.co.uk

www.clasohlson.co.uk

10 - 13 Market Place
Kingston Upon Thames

Surrey
KTI 1)

Kundenservice

Unsere Homepage www.clasohlson.de
besuchen und auf Kundenservice klicken.




